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WHO SUMMARY OF PRODUCT CHARACTERISTICS



1. NAME OF THE MEDICINAL PRODUCT

COVID-19 Vaccine AstraZeneca, solution for injection in multidose container
COVID-19 Vaccine (ChAdOX1-S [recombinant])

The vaccine fulfils WHO requirements for COVID-19 vaccine.

2. QUALITATIVE AND QUANTITATIVE COMPOSITION

One dose (0.5 ml) contains:

COVID-19 Vaccine (ChAdOx1-S" recombinant), not less than 2.5 x 10® infectious units (Inf.U),
which corresponds to 5 x 10" viral particles (vp)

"Recombinant, replication-deficient chimpanzee adenovirus vector encoding the SARS-CoV-2 Spike
(S) glycoprotein. Produced in genetically modified human embryonic kidney (HEK) 293 cells.

This product contains genetically modified organisms (GM Os).

For the full list of excipients, see section 6.1.

3. PHARMACEUTICAL FORM
Solution for injection.

The solution is colourless to slightly brown, clear to slightly opaque and particle free with a pH of 6.6.

4. CLINICAL PARTICULARS
4.1  Therapeutic indications

COVID-19 Vaccine AstraZeneca is indicated for active immunisation of individuals =18 years old for
the prevention of coronavirus disease 2019 (COVID-19) (see sections 4.4 and 5.1).

The use of the vaccine should be in accordance with official recommendations,
4.2 Posology and method of administration

COVID-19 Vaccine AstraZeneca should be administered by a trained healthcare professional.

Posology
The COVID-19 Vaccine AstraZeneca vaccination course consists of two separate doses of 0.5 ml

cach. The second dose should be administered between 4 and 12 weeks after the first dose (see
section 5.1),

It is recommended that individuals who receive a first dose of COVID-19 Vaccine AstraZeneca
complete the vaccination course with COVID-19 Vaccine AstraZeneca (see section 4.4),

Elderly population
No dosage adjustment is required in elderly individuals >65 years of age.

Paediatric population
The safety and efficacy of COVID-19 Vaccine AstraZeneca in children and adolescents (aged
<18 years old) have not yet been established. No data are available.



Method of administration
COVID-19 Vaccine AstraZeneca is for intramuscular (IM) injection only, preferably in the deltoid
muscle.

For instructions on administration, see section 6.6.
4.3 Contraindications
Hypersensitivity to the active substance or to any of the excipients listed in section 6. 1.

Patients who have experienced major venous and/or arterial thrombosis in combination with
thrombocytopenia following vaccination with any COVID-19 vaccine.

4.4 Special warnings and precautions for use

Traceability

In order to improve the traceability of biological medicinal products, the name and the batch number
of the administered product should be clearly recorded.

Hypersensitivity including anaphylaxis

Hypersensitivity reactions including anaphylaxis and angioedema have occurred following
administration of COVID-19 Vaccine AstraZeneca.

Appropriate medical treatment and supervision should always be readily available in case of an
anaphylactic event following the administration of the vaccine. Close observation for at least

I5 minutes is recommended following vaccination. A second dose of the vaccine should not be given
to those who have experienced a severe hypersensitivity reaction to the first dose of COVID-19
Vaccine AstraZeneca.

Concurrent illness

As with other vaccines, administration of COVID-19 Vaccine AstraZeneca should be postponed in
individuals suffering from an acute severe febrile illness. However, the presence of a minor infection,
such as cold, and/or low-grade fever should not delay vaccination.

Thromboembolism and thrombocytopenia

A very rare and serious combination of thrombosis and thrombocytopenia, in some cases accompanied
by bleeding, has been observed following vaccination with COVID-19 Vaccine AstraZeneca during
post-authorisation use. This includes cases presenting as venous thrombosis, including unusual sites
such as cerebral venous sinus thrombosis, splanchnic vein thrombosis, as well as arterial thrombosis,
concomitant with thrombocytopenia. The majority of the events occurred within the first 14 days
following vaccination and some events had a fatal outcome.

In individuals with risk factors for thromboembolism and/or thrombocytopenia the benefits and
potential risks of vaccination should be considered.

Healthcare professionals should be alert to the signs and symptoms of thromboembolism and
thrombocytopenia, as well as coagulopathies. Vaccinated individuals should be instructed to seek
immediate medical attention if they develop symptoms such as a severe or persistent headaches,
blurred vision, confusion, seizures, shortness of breath, chest pain, leg swelling, leg pain, persistent
abdominal pain or unusual skin bruising and or petechia a few days after vaccination.

Risk of bleeding with intramuscular administration

As with other intramuscular injections, COVID-19 Vaccine AstraZeneca should be given with caution
to individuals with thrombocytopenia, any coagulation disorder or to persons on anticoagulation
therapy, because bleeding or bruising may occur following an intramuscular administration in these
individuals.



Neurological events

Very rare events of demyelinating disorders have been reported following vaccination with COVID-19
Vaccine AstraZeneca. A causal relationship has not been established.

As with other vaccines, the benefits and potential risks of vaccinating individuals with COVID-19
Vaccine AstraZeneca should be considered.

Immunocompromised individuals

It is not known whether individuals with impaired immune responsiveness, including individuals
receiving immunosuppressant therapy, will elicit the same response as immunocompetent individuals
to the vaccine regimen.

Duration and level of protection

The duration of protection has not yet been established.

As with any vaccine, vaccination with COVID-19 Vaccine AstraZeneca may not protect all vaccine
recipients.

Interchangeability
There are no safety, immunogenicity or efficacy data to support interchangeability of COVID-19
Vaccine AstraZeneca with other COVID-19 vaccines.

Sodium
This medicinal product contains less than 1 mmol sodium (23 mg) per dose, and is considered to be
essentially sodium-free.

4.5  Interaction with other medicinal products and other forms of interaction

The safety, immunogenicity and efficacy of co-administration of COVID-19 Vaccine AstraZeneca
with other vaccines have not been evaluated.

4.6  Fertility, pregnancy and lactation

Pregnancy
There is a limited amount of data from the use of COVID-19 Vaccine AstraZeneca in pregnant

women, or women who became pregnant after receiving the vaccine. The data are insufficient to
inform on vaccine-associated risk.

Animal reproductive toxicity studies have not been completed.

As a precautionary measure, vaccination with COVID-19 Vaccine AstraZeneca is not recommended
during pregnancy. Use of COVID-19 Vaccine AstraZeneca in pregnant women should be based on an
assessment of whether the benefits of vaccination outweigh the potential risks.

Breastfeeding
There are no or limited data from the use of COVID-19 Vaccine AstraZeneca in lactating women. A

risk to breastfed newborns/infants cannot be excluded.

As a precautionary measure, it is preferable to avoid vaccination with COVID-19 Vaccine
AstraZeneca when breastfeeding.

It is unknown whether COVID-19 Vaccine AstraZeneca may impact fertility. No data are available.

4.7  Effects on ability to drive and use machines
COVID-19 Vaccine AstraZeneca has no or negligible influence on the ability to drive and use

machines. However, some of the adverse reactions mentioned under section 4.8 may temporarily
affect the ability to drive or use machines.



4.8 Undesirable effects

Summary of the safety profile

The overall safety of COVID-19 Vaccine AstraZeneca is based on an analysis of pooled data from
four clinical trials conducted in the United Kingdom, Brazil, and South Africa. At the time of analysis,
24,244 participants >18 years old had been randomised and received either COVID-19 Vaccine
AstraZeneca or control. Out of these, 12,282 received at least one dose of COVID-19 Vaccine
AstraZeneca, with a median duration of follow-up of 4.5 months.

Demographic characteristics were generally similar among participants who received COVID-19
Vaccine AstraZeneca and those who received control. Overall, among the participants who received
COVID-19 Vaccine AstraZeneca, 89.8% were aged 18 to 64 years and 10.2% were 65 years of age or
older. The majority of recipients were White (75.5%), 9.8% were Black and 3.7% were Asian: 55.8%
were female and 44.2% male.

The most frequently reported adverse reactions were injection site tenderness (>60%): injection site
pain, headache, fatigue (>50%); myalgia, malaise (>40%); pyrexia, chills (>30%); and arthralgia,
nausea (>20%). The majority of adverse reactions were mild to moderate in severity and usually
resolved within a few days of vaccination.

Following vaccination, recipients may experience multiple adverse reactions occurring at the same
time (for example, myalgia/arthralgia, headache, chills, pyrexia and malaise). If a recipient reports
persistent symptoms, alternative causes should be considered.

When compared with the first dose, adverse reactions reported after the second dose were milder and
reported less frequently.

Adverse reactions were generally milder and reported less frequently in older adults (=65 years old).
Analgesic and/or anti-pyretic medicinal products (e.g. paracetamol-containing products) may be used
to provide symptomatic relief from post-vaccination adverse reactions.

Tabulated list of adverse reactions

Adverse drug reactions (ADRs) are organised by MedDRA System Organ Class (SOC). Within each
SOC, preferred terms are arranged by decreasing frequency and then by decreasing seriousness.
Frequencies of occurrence of adverse reactions are defined as: very common (=1/10); common
(=1/100 to <1/10); uncommon (>1/1,000 to <1/100); rare (>1/10,000 to <1/1000); very rare
(<1/10,000) and not known (cannot be estimated from available data).

Table 1 Adverse drug reactions
MedDRA SOC Frequency Adverse Reactions
Blood and lymphatic system Uncommon Lymphadenopathy®
disorders
Immune system disorders Not known Anaphylactic reaction®
Nervous system disorders Very common Headache
Uncommon Dizziness®
Somnolence*
Vascular disorders Very rare Thrombosis in combination with
thrombocytopenia*
Gastrointestinal disorders Very common Nausea
Common Vomiting
Diarrhoea®
Uncommon Abdominal pain®




MedDRA SOC Frequency Adverse Reactions

Skin and subcutaneous tissue Uncommon Hyperhidrosis®
disorders Pruritus®
Rash®
Urticaria®
Not known Angioedema”
Musculoskeletal and connective Very common Myalgia
tissue disorders Arthralgia
Common Pain in extremity®
General disorders and administration | Very common Injection site tenderness
site conditions Injection site pain

Injection site warmth
Injection site pruritus
Fatigue

Malaise

Pyrexia®

Chills

Common Injection site swelling
Injection site erythema
Influenza-like illness®

* Unsolicited adverse reactions

® Identified from post-authorisation experience

¢ Pyrexia includes feverishness (very common) and fever >38°C (common)

*A very rare and serious combination of thrombosis and thrombocytopenia (with a frequency less than 1/100,000),
in some cases accompanied by bleeding, has been observed. This includes cases presenting as venous thrombosis,
including unusual sites such as cerebral venous sinus thrombosis, splanchnic vein thrombosis, as well as arterial
thrombosis, concomitant with thrombocytopenia (see section 4.4).

Reporting of suspected adverse reactions

Reporting suspected adverse reactions after authorisation of the medicinal product is important. It
allows continued monitoring of the benefit/risk balance of the medicinal product. Healthcare
professionals are asked to report any suspected adverse reactions via the national reporting system or
www.covax.azcovid-19.com.

4.9 Overdose

Experience of overdose is limited.

There is no specific treatment for an overdose with COVID-19 Vaccine AstraZeneca. In the event of
an overdose, the individual should be monitored and provided with symptomatic treatment as
appropriate.

5. PHARMACOLOGICAL PROPERTIES

5.1 Pharmacodynamic properties

Pharmacotherapeutic group: Vaccine, other viral vaccines, ATC code: J07BX03

Mechanism of action

COVID-19 Vaccine AstraZeneca is a monovalent vaccine composed of a single recombinant,
replication-deficient chimpanzee adenovirus (ChAdOx1) vector encoding the S glycoprotein of

SARS-CoV-2. Following administration, the S glycoprotein of SARS-CoV-2 is expressed locally
stimulating neutralizing antibody and cellular immune Iresponses.




Clinical efficacy

Primary analysis of pooled data from COV001, COV002, COV003, and COV005

COVID-19 Vaccine AstraZeneca has been evaluated based on pooled data from four on-going
randomised, blinded, controlled trials: a Phase I/II Study, COV001, in healthy adults 18 to 55 years of
age in the UK; a Phase II/I1I Study, COV002, in adults >18 years of age (including the elderly) in the
UK; a Phase I1I Study, COV003, in adults >18 years of age (including the elderly) in Brazil; and a
Phase I/11 study, COV005, in adults aged 18 to 65 years of age in South Africa. The studies excluded
participants with severe and/or uncontrolled cardiovascular, gastrointestinal, liver, renal,
endocrine/metabolic disease, and neurological illnesses: as well as those with severe
immunosuppression. All participants are planned to be followed for up to 12 months, for assessments
of safety and efficacy against COVID-19 disease.

In the pooled analysis for efficacy, participants >18 years of age received two doses of COVID-19
Vaccine AstraZeneca (N=8,597) or control (meningococcal vaccine or saline) (N=8,581). Participants
randomised to COVID-19 Vaccine AstraZeneca received either two standard doses [SD] (5 x 10" vp
per dose) or one low dose [LD] (2.2 x 10" vp) followed by one SD (5 x 10'°vp), administered via IM
injection. Overall, the majority of participants (83.8%) received two SD.

Because of logistical constraints, the interval between dose 1 and dose 2 ranged from 3 to 28 weeks,
with 77.0% of participants receiving their two doses within the interval of 4 to 12 weeks.

Baseline demographics were well balanced across COVID-19 Vaccine AstraZeneca and control
treatment groups. In the pooled analysis, among the participants who received COVID-19 Vaccine
AstraZeneca, 91.8% of participants were 18 to 64 years old (with 8.2% aged 65 or older); 56.0% of
subjects were female; 74.9% were White, 3.7% were Asian, and -10.1% were Black. A total of 3,056
(35.5%) participants had at least one pre-existing comorbidity (defined as a BMI >30 kg/m?,
cardiovascular disorder, respiratory disease or diabetes). At the time of primary analysis the median
follow up time post-dose 1 and post-dose 2 was 4.7 months and 2.7 months, respectively.

Final determination of COVID-19 cases were made by an adjudication committee, who also assigned
disease severity according to the WHO clinical progression scale. A total of 332 participants had
SARS-CoV-2 virologically confirmed COVID-19 occurring >15 days post second dose with at least
one COVID-19 symptom (objective fever (defined as >37.8°C), cough, shortness of breath, anosmia,
or ageusia) and were without evidence of previous SARS-CoV-2 infection. COVID-19 Vaceine
AstraZeneca significantly decreased the incidence of COVID-19 compared to control (see Table 2).



Table 2 COVID-19 Vaccine AstraZeneca efficacy against COVID-19°
COVID-19 Vaccine Control
AstraZeneca Vaccine
Population Number of Number of efficacy %
N COVID-19 N COVID-19 (95% CI)
cases”, n (%) cases”, n (%)
Primary analysis population
Overall 66.73
(SDSD + LDSD) 8,597 84 (0.98) 8,581 248 (2.89) (57.41, 74.01)
Licensing regimen
SDSD 7,201 74 (1.03) 7,179 197 (2.74) 63'{;5; .(?531)'81’

N = Number of subjects included in each group; n = Number of subjects having a confirmed event; CI =

Confidence Interval; LD = Low dose; SD = Standard dose

* Primary study endpoint was based on confirmed COVID-19 cases in subjects aged 18 years and over who were

seronegative at baseline, who had received two doses

dose.

(SDSD or LDSD) and were on-study =15 days post second

® Virologically confirmed SARS-CoV-2 and at least one of the following symptoms: objective fever (defined as
237.8°C), cough, shortness of breath, anosmia, or ageusia. Confirmed by adjudication committee.

The level of protection gained from one SD of COVID-19 Vaccine AstraZeneca was assessed in an
exploratory analysis that included participants who had received one dose of SD. Participants were
censored from the analysis at the earliest time point of when they received a second dose or at 12
weeks post-dose 1. In this population, vaccine efficacy from 22 days post dose 1 was 71.42%
(95% CI: 51.11; 84.08 [COVID-19 Vaccine AstraZeneca 18/9.335 vs control 63/9,312]).

Exploratory analyses showed that increased vaccine efficacy was observed with increasin g dose

interval, see Table 3.

Table 3 COVID-19 Vaccine AstraZeneca efficacy by dosing interval®
COVID-19 Vaccine Cowtril
AstraZeneca Vaccine
Dosing interval Number of Number of efficacy %
N COVID-19 N COVID-19 (95% CI)
cases’, n (%) cases”, n (%)
55.09
<6 weeks 3.905 35 (0.90) 3.871 76 (1.96) (32.99. 69.90)
a 59.72
6-8 weeks 1,124 20 (1.78) 1,023 44 (4.30) (31.68. 76.25)
72.25
9-11 weeks 1,530 14 (0.92) 1,594 52 (3.26) (49.95, 84.61)
79.99
> ~
>12 weeks 2.038 15 (0.74) 2,093 76 (3.63) (65.20, 88.50)

N = Number of subjects included in each group; n = Number of subjects having a confirmed event; CI =
Confidence Interval; LD = Low dose; SD = Standard dose
* Primary study endpoint was based on confirmed COVID-19 cases in subjects aged 18 years and over who were

seronegative at baseline, who had received two doses

dose.

(SDSD or LDSD) and were on-study >15 days post second

* Virologically confirmed SARS-CoV-2 and at least one of the following symptoms: objective fever (defined as
>37.8°C), cough, shortness of breath, anosmia, or ageusia. Confirmed by adjudication committee.

Efficacy against COVID-19 hospital admission and severe COVID-19 disease

COVID-19 Vaccine AstraZeneca reduced COVID-19 hospitalisation (WHO Severity grading >4).

In participants who had received two doses of COVID-19 Vaccine AstraZeneca (SDSD + LDSD, >15
days post-dose 2) as compared to control. there were 0 (N=8,597) vs 9 (0.10%:; N=8,581) cases of




hospitalised COVID-19, respectively. Corresponding to a vaccine efficacy of 100% (97.5% CI: 50.19;

Not Evaluable).

In all participants who received SD as a first dose, as from 22 days post dose 1, the vaccine efficacy
was 100% (97.5% CI: 69.92; Not Evaluable) with 0 (N=9,335) cases of COVID-19 hospitalisation in
participants who received COVID-19 Vaccine AstraZeneca, when compared to 14 (0.15%, N=9,312)
cases reported for control. Two of the COVID-19 cases reported for control (>22 days post-dose 1)
were severe (WHO severity grading >6).

Efficacy against COVID-19 in subgroups

Participants who had one or more comorbidities had a vaccine efficacy of 62.71% [95% CI: 44.79:
74.82]; 34 (1.11%) vs 93 (3.00%) cases of COVID-19 for COVID-19 Vaccine AstraZeneca
(SDSD+LDSD, =15 days post dose 2, N=3,056) and control (N=3,102), respectively; which was
similar to the vaccine efficacy observed in the overall population.

In participants >65 years old who had received 2 doses of COVID-19 Vaccine AstraZeneca (SDSD +
LDSD, =15 days post-dose 2, N=703), there were 4 cases of COVID-19 compared to 8 cases for
control (N=680), corresponding to a vaccine efficacy of 51.91% [95% CI: -59.98, 85.54]). A large
proportion (89.6%) of older adults received their second dose <6 weeks after their first. In older adults
(265 years old) who had received SD as a first dose (>22 days post-dose 1), there were 6 cases of
COVID-19 for COVID-19 Vaccine AstraZeneca (N=945) compared to 13 for control (N=896), with 0
vs 2 cases in the COVID-19 Vaccine AstraZeneca and control groups, respectively, leading to
hospitalisation (WHO severity grading >4).

Immunogenicity

Primary analysis of pooled data from COV001, COV002, COV003, and COVOO3

Following vaccination with COVID-19 Vaccine AstraZeneca, in participants who were seronegative at
baseline, seroconversion (as measured by a >4-fold increase from baseline in S-binding antibodies)
was demonstrated in >98% of participants at 28 days after the first dose and >99% at 28 days after the
second. Higher S-binding antibodies were observed with increasing dose interval (Table 4).

Generally similar trends were observed between analyses of neutralising antibodies and S-binding
antibodies. An immunological correlate of protection has not been established: therefore the level of
immune response that provides protection against COVID-19 is unknown.

Table 4 SARS CoV-2 S-binding antibody response to COVID-19 Vaccine AstraZeneca
(SDSD)*
Baseline” 28 days after dose 1 | 28 days after dose 2
Population GMT GMT GMT
(95% CI) (95% CI) (95% CI)
(N=1,538) (N=1,466) (N=1,511)
Overall 57.1 8,358.0 30,599.8
(53.8; 60.6) (7,879.2; 8,866.0) (29,137.1; 32,135.9)
Dose Interval
(N=578) (N=578) (N=564)
<6 weeks 61.4 8,184.5 21,384.2
(55.3; 68.0) (7,423.9; 9,023.1) (19,750.7; 23,152.8 )
(N=339) (N=290) (N=331)
6-8 weeks 56.1 9,103.9 28,764.8
(49.6; 63.3) (8.063.1; 10,279.1) (25,990.8; 31,834.9)
(N=331) (N=309) (N=327)
9-11 weeks 53.6 8.120.9 37,596.1

(47.5; 60.4)

(7.100.2; 9,288.4)

(34.494.2; 40,976.8)




Baseline”

28 davs after dose 1

28 days after dose 2

Population GMT GMT GMT
(95% CI) (95% CI) (95% CD
(N=290) (N=289) (N=289)
=12 weeks 543 8,249.7 52.360.9
(47.6; 61.9) (7,254.5; 9,381.4) (47,135.2; 58,165.9)

N =Number of subjects included in each group; GMT = Geometric mean titre; CI = Confidence interval; S =
Spike

* Immune response evaluated using a multiplex immunoassay.

P Individuals were seronegative at baseline.

The immune response observed in participants with one or more comorbidities was consistent with the
overall population.

High seroconversion rates were observed in older adults (=65 years) after the first SD (97.3% [N=149,
95% CI: 93.3; 99.3]) and the second SD (100.0% [N=156, 95% CI: 97.7; Not Evaluable]). The
majority of older adults had a dose interval of <6 weeks. The increase in S-binding antibodies for older
adults with a dose interval of <6 weeks (28 days after second SD: GMT=18,759.6 [N=126, 95% CI:
15,764.8; 22,323.3] was comparable to all participants who received their second dose afier an interval
of <6 weeks (see Table 4).

In participants with serological evidence of prior SARS-CoV-2 infection at baseline (GMT=10,979.1
[N=36; 95% CI: 6,452.7; 18,680.5]), S-antibody titres peaked 28 days after dose 1 (GMT=139,010.4
[N=35; 95% CI: 95,429.0; 202,495.1]) but did not increase further after the second dose.

Spike-specific T cell responses as measured by IFN-y enzyme-linked immunospot (ELISpot) assay are
induced after a first dose of COVID-19 Vaccine AstraZeneca. Geometric mean responses are
generally similar across age strata and regardless of presence of comorbidity. These do not rise further
after a second dose. Th1 cytokines are induced by COVID-19 Vaccine AstraZeneca with cells
expressing IFN-y, IL-2, and/or TNFa which are generally similar between age categories.

Paediatric population

The safety and efficacy of COVID-19 Vaccine AstraZeneca in children and adolescents (aged
<18 years old) have not yet been established. No data are available.

5.2 Pharmacokinetic properties
Not applicable.
5.3 Preclinical safety data

Toxicity and local tolerance studies

Non-clinical data obtained from toxicology and local tolerance studies with investigational vaccines
utilising the same ChAdOx|1 adenoviral vector vaccine technology as COVID 19 Vaccine
AstraZeneca, concluded that the ChAdOx1 technology was well tolerated in mice and was not
associated with any adverse effects.

Mutagenicity and carcinogenicity
COVID-19 Vaccine AstraZeneca is a vaccine, as such, genotoxicity (mutagenicity) and
carcinogenicity studies have not been conducted.




6. PHARMACEUTICAL PARTICULARS
6.1  List of excipients

L-Histidine

L-Histidine hydrochloride monohydrate
Magnesium chloride hexahydrate
Polysorbate 80

Ethanol

Sucrose

Sodium chloride

Disodium edetate dihydrate

Water for injections

6.2  Incompatibilities
In the absence of compatibility studies, this vaccine must not be mixed with other medicinal products.
6.3  Shelf life

Unopened multidose vial
6 months

Opened multidose vial
Use as soon as practically possible and within 6 hours.
The vaccine should be stored between 2°C and 8°C during the in-use period.

6.4  Special precautions for storage

Unopened multidose vial
Store at 2-8°C.

Do not freeze.
Keep vials in outer carton to protect from light.

Opened multidose vial
For storage conditions after first opening of the medicinal product, see section 6.3.

6.5 Nature and contents of container

Multidose vial
5 ml of solution in a 10-dose vial (clear type 1 glass) with stopper (elastomeric with aluminium
overseal). Packs of 10 vials.

Not all pack sizes may be marketed.
6.6  Special precautions for disposal and other handling

Administration

COVID-19 Vaccine AstraZeneca is a colourless to slightly brown, clear to slightly opaque solution.
The vaccine should be inspected visually for particulate matter and discolouration prior to
administration. Discard the vial if the solution is discoloured or visible particles are observed. Do not
shake the vial.

Each vaccine dose of 0.5 ml is withdrawn into a syringe for injection to be administered
intramuscularly. Use a separate sterile needle and syringe for each individual.



Each vial contains at least the number of doses stated. It is normal for liquid to remain in the vial after
withdrawing the final dose. When low dead volume syringes and/or needles are used, the amount
remaining in the vial may be sufficient for an additional dose. Care should be taken to ensure a full
0.5 ml dose is administered. Where a full 0.5 ml dose cannot be extracted, the remaining volume
should be discarded. Do not pool excess vaccine from multiple vials.

The vaccine does not contain any preservative. After first dose withdrawal, use the vial as soon as
practically possible and within 6 hours (stored at 2°C to 8°C). Discard any unused vaccine.

To facilitate the traceability of the vaccine, the name and the batch number of the administered
product should be clearly recorded for each recipient.

Disposal

COVID-19 Vaccine AstraZeneca contains genetically modified organisms (GMOs). Any unused
vaccine or waste material should be disposed of in accordance with local requirements. Spills should
be disinfected with an appropriate antiviral disinfectant,
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KOPOTKA XAPAKTEPUCTHKA JIKAPCBKOI'O 3ACOBY BOO3



1. HA3BA JIIKAPCBKOI'O 3ACOBY

Bakimna Actpa3eneka nporn COVID-19, po3unn aas in’cxuiii y Garatonososomy konreitHepi
Bakuuna nporn COVID-19 (ChAdOx1-S [pekomGinanThal)

Bakuuna sianosinae sumoram BOO3 woz0 eakimn npotu COVID-19.

2. SAKICHUH TA KUIBKICHUHA CKJIAJL

1 noza (0,5 ma) micTuTs:

BakuuHy npotu COVID-19 (ChAdOx1-S* pekomGinanTny), He mentue 2,5 x 10 iHpeKLiHHIX oAHHULL
(10), mo Bianosizae 5 x 10" Bipycnux uactok (Bu).

‘PexkomBinaHTHMiI aJleHOBIPYCHHI BEKTOD IHMNan3e 3 ed)eKToM penikaitii, mo kozaye cnaiikopuii (S)
raikonpotein SARS-CoV-2. Bupobiennii B renetHuHO MOAH(DIKOBAHKX KIITHHAX HMPKK eMGpioHa
moaunu (HEK) 293.

Leit mpoaykT MicTHTS reneTHuHo MoaNGIKOBaHi opranizmu (I'MO).

[ToBHui nepenik AONOMIKHUX PEYOBHH HB. Y PO3ini 6.1.

3 JIIKAPCBKA ®OPMA

Po3umnn s in’ekuiii.

Po3unn Ge3bapenoro abo anerka kopuuseeoro KOMBOPY, Nnpo3opuii abo 3nerka onanecueHTHHI Ta
BiIbHUMIA Bijl yacToK, pH 6,6.

4. KJITHITYHA THOOPMAILISI

4.1 TepaneBTHuni nokaszanHs

Bakuuna Acrpa3eneka nporn COVID-19 nokasana a1s akTHBHOT iMyHi3auii oci6 Bikom 18-TH pokiB i
cTapuii Ui npodiakTHKH KOpoHaBipycHol xBopo6u 2019 (COVID-1 9) (auB. po3ninu 4.4 1a 5.1).

Bakuuny tpe6a pukopucrosysatn Bianosiano 10 odiniinux peKOMEH1aLlii.
4.2 Jlosn Ta cnoci6 3actocysanns

Beenenns Bakunnu Actpa3enexa nporn COVID-19 nopunen 3xilicHiosaty MEHYHHI MTPALIiBHHK i3
BiINOBIZHOIO MiZArOTOBKOIO.

Hozu

Kypc Bakumnanii Bakunnowo Actpa3enexa nporu COVID-19 nepeabayac BBEICHHSA IBOX OKPEMHX /103
1o 0,5 ma kovkua. Jpyry 103y cai BBoauTH uepes 4—12 THKHIB nic/s BBeIeHHS nepuoi 1034 (JuB,
posain 5.1).

Ocobam, ki oTpumany nepury 103y Bakiuuu Actpa3eneka nporu COVID-19, PeKOMEHAYEThCA
3aBEPLIMTH KypC BakUMHawii Bakumnoio Acrpa3eneka nporu COVID-19 (aus. po3ain 4.4).

Hayienmu nimnvozo eixy
Kopurysanns 103u s 0ci6 noxmsioro Biky Big 65 poKiB He notpibue.



Himu
besneka ta edextuBHicTh 3acTocysanna Bakunan Acrpa3eneka npori COVID-19 y aireii Ta mianitkis
(rikom 710 18 pokis) napasi He BcTaHoBaeHi. lani BiacyTHI.

Cnoci6 3acTocyBaHHs
Bakuuna Actpa3eneka nporn COVID-19 npusHaycHa JuLue Ui BHYTPILIHBOM S30BOI0 (B/M) BBEIACHHS,
0axkaHO B AINAHKY AeNbTONOAIOHOTO M a3a.

IHCTpyKUIT 010 BBEICHH JTiKapehbKoro 3aco0y HaBeaeHi B po3aiai 6.6.

4.3 Ilporunorazamus

ITizBHIIeHa Yy T/IMBICT 10 /1110401 peuoBHHHM a0 Oy/1b-AKOT 3 IONOMIKHHX PEUOBHH, NEPePaxoBaHuX Yy
po3aini 6.1.

TMawienTn, Aki nepeHecn cepilosHril BeHO3HHH Ta/abo apTepianbhuii TpomMb03 y noeiHaHHi 3
TpomGOLHTONEHIEIO Mmic/s BakuHHaLT Oyap-akoro BakiHoto npotd COVID-19.

4.4  OcobanBocTi 32CTOCYBAHHS

Bincrexenus
11106 nosermmTH BiAcTeKeHHS 0i0J0rYHNX JiKapChbkuX 3ac00iB, HEOOXiHO HITKO 3a3HAYATH HA3BY Ta

HOMep cepii 3acoly, 1110 3aCTOCOBYBABCA.

['inepuyTaMBICTh, BKIIOUHO 3 aHadIakciio

ITicna BBeaenns Bakuunn Actpa3eneka npotu COVID-19 BunMKkanu peakitii rinepuyTiMBocTi,
BKJIFOYHO 3 aHa(iNakciio Ta aHriOHEBPOTHYHNM HaOPAKOM.

3apyM MOBUHHO OYTH JIOCTYTHUM Bi/UTOBI/IHE JIIKYBAHHA Ta HAIJIAN Y BUNAJAKY BHHMKHEHHS
aHa(iIaKTHYHUX PEaKLiiif nicyis BReeHHs BaKLMHK. [Ticns BaKIMHALLT PEKOMEHYETBCS PETEITBHO
criocTepiraTi 3a 0co6aMu, 110 OTPHMATH /103y BaKLIMHH, NPOTATOM NpHHaiMHI 15 xsuamH, Ocobam 3
TSHKKOKO PEakuielo rinepuyTIMBoCTi Ha repiy 03y Bakunnu Actpa3enexa npoty COVID-19 He crin
BBOJMTH JIPYTY 103y BaKLIHHH.

CynyTHI 3aXBOPIOBaHHS

Sk i npH 3acToCyBaHHi IHIIMX BakUMH, BBeAeHHA Baknn Actpa3eneka npotu COVID-19 cnin
BiZIKJIACTH B 0ci6, 1110 cTpaskaaoTh Ha rocTpi Baskki heOpuabhi 3axsoproBanta. OHaK HAABHICTB J1ErKOT
inexuii, Hanpukian, 3acTyan Ta/abo HEBMCOKOTO MiABHILCHHA TEMMEPATYPH Tina, He NOBUHHO OyTH
MiACTABOIO A7 3aTPUMKM BaKIMHALLIT,

TpomGoembonis Ta TPOMOOLIMTONEHIS

[Tin uac Bakumuauii Bakuunoio Acrpa3eneka nporu COVID-19 y nicaapeectpauiiinuii nepion y
PIAKICHMX BHNAJKAX CrIOCTEpiranocs cepiiosHe noeHaHHs TpoMG03y Ta TPOMOOLMTONEHIT, IO B ACSKHX
BHIAJIKaX CYPOBO/LKYBAIOCS KpoBoTeuelo. Lle BrIIovae BUNAAKH, WO NPOSBIAIOTECH AK BEHOHHI
TpoM603, 30KpemMa He3BUUHOI JIOKaIi3allil, AK-0T TPOMO03 CHHYCIB TBEpPAOi MO3KOBOT 0GO/IOHKH,
TpoMG03 BicLepaIbHHX BEH, a TAKOXK apTepianbHuil TpoMO03 y NOEAHAHHI 3 TPOMOOIHMTONEHICIO.
BinbimicTs noaii cTanmes BIpoAOEs K nepwux 14 AHIB micns BakUMHALIT, a AeSK] 3 MOAIH NPHU3BETH 110
JIETaIBHOTO HacHiJIKY.

B 0cif, siKi MaroTh (GakTopu pu3HKy TpomGoemGonizmy Ta/abo TpomGoumTONEHii, Tpeba BpaxysaTu
KOPHCTb Ta NOTEHLifHI PH3HKH BaKLIMHALIIT.

MeiuHi npailiBHHKH Ma10Th GyTH YBaXKHi 10 cuMnToMiB TpoMGoembonizMy Ta TpomGoLHTONEHii, a
TAKOXK Koarysnonarii. Bakuunosaui ocobu matoTs GyTH noiHpopMoBaHi npo HeoOXinHiCTh HeratHoro
3BEPHEHHA 10 Jlikaps B pasi pO3BUTKY CUMNTOMIB, AK-OT CHIbHHIi a00 TpUBaAIWi rOJIOBHHIA O11b,
HEUITKICTh 30PY, CITYTaHICTh CBIIOMOCTI, CYAOMH, 3a/MIIIKa, Gimb y rpyaHii kaiTui, HaOpsK Hir, Gib y
HOrax, TpHBaHii 6inb y KMBOTI a60 YTBOPEHHS HE3BMYHMX CHHUIB Ha LKipi Ta/abo meTexiii npotsr
NepIInX JAEKLIBKOX [HIB Mic/s BaKUMHaLT.




PH3MK KpOBOTEYI Mi¢/15 BHYTPILIHBOM S30BOr0O BBEACHHS

AHAIOFIMHO THIIMM JTIKAPCHKUM 3ac00aM, TIPH3HAYCHIAM JUIsl BHYTPIIHLOM A30BOr0 BBEACHHS, Bakuuny
Actpa3eneka nporn COVID-19 c1ia 3 oGepesHicTio BEOAHTH 0c0baM 3 TPOMOOLIMTOTNEHIEK0, OYIb-SKHM
NOpYIICHHAM 3ropTanHs Kposi aGo ocobam, AKi OTPUMYIOTb TEPaIliio AHTHKOATyIAHTaMH, OCKITBKH
Mic/s BHYTPILIHBOM S30BOT0 BBE/ICHHS Y LIMX OCI0 MOKYTh BHHHKATH kpoBoTeyi abo cuHi.

Hesposoriuni noaif

TTOBiOMASNOCA TPO J1y7Ke PIIKICHI BUMAIKK AeMie/IiHi3yI0unX ypaKeHb Micns BaKkuKHauii Bakunxoio
Acrpa3enexa npot COVID-19. [TpHuMHHO-HACTIIKOBHH 3B 30K i3 BAKLIMHOIO HE OYJI0 BCTAHOBIIEHO.
Sk i pH 3aCTOCYBAHHI IHIIMX BaKIMH, C/1i/1 BDAXOBYBATH KOPHCTD i MOTEHLIHHI PU3HKH BakUMHaLii ocid
Bakuunoto Acrpa3eneka npotu COVID-19.

Ocobu 3 nocs1abiIeHAM IMYHITETOM

HeBinoMo, 4n PO3BHBACTHCA B OCIO i3 MOPYLICHHAMH iIMYHHOT BIANIOBIAl, BKIIOUHO 3 0cO0aMH, AKI
OTPHMYIOTh TEPAMito iMyHOICNPECAHTAMH, TaKa 7K BIANOBIb Ha CXEMY BaKUMHALIL, 5K 1 B
IMyHOKOMIIETEHTHHX 0Ci0.

TpHBAIICTE TA PiBEHb 3AXUCTY

Tpusasicts 3axucTy, 1o 3abesnevye BakilHa, 1€ HE BCTAHOBJICHA.

AHAITOrYHO THIIMM BaKLMHAM, BakumHallis Bakuunoto Actpa3eneka npotn COVID-19 He moxe
3aXMCTHTH BCIX BaKIIMHOBAHHX 0Ci0.

B3aeM0O3aMiHHICTb
BincyTHi Aaui npo Ge3neky, iMyHOICHHICTb 4H €PEKTHBHICTE, IO MiATBEPKYIOTh B3a€MO3aMIHHICTD
Bakuwnu Acrpa3eneka npor COVID-19 3 iHummM#U BaKUMHAMH NPOTH COVID-19.

Harpiii
B 1 103i nporo fikapchbkoro 3acoby MiCTHTBCS MeHIue 1 MMOJIb HaTpito (23 Mr), Tomy HOro MoXKHa
BBaKATH TAKUM, LI1O HE MIiCTHUTE HATPIIO.

4.5 Bsacwozisi 3 iHmHMHE JKAPCLKAME 3aco0aMu T iHIT BHAN B3a€MOii

Ouinka Ge3nexH, iMyHOreHHOCTI T2 epeKTHBHOCTI 0/IHOYACHOT0 3aCTOCY BAHHA Bakimnun Actpa3eHeka
npoti COVID-19 Ta iHIHMX BaKLIWH HE NPOBOAM/IOCH.

4.6 3acTrocyBaHES NiJ 4AC BATITHOCTI Ta ro/lyBAHHSA IPYALI0, BILTHEB HA PENPOAYKTHEIY
dyunkuiin

BariTHicThb

[cHyroTh 06MesKeHi Aani Moo 3acTocyBaHHs BakinhH Actpa3eneka nporn COVID-19 y BaritHux
JKiHOK 260 y JKIHOK, AKi 3aBariTHiINM micis BakuuHauil. Jlanux ans iHOpMYBaHHS NIPO PH3HK,
NoB’A3aHMi 31 3aCTOCYBAHHAM BaKLHHH, HEZOCTATHERO.

JloCIIiIKeHHA PENPOLYKTHBHOT TOKCHYHOCTI HA TBAPHHAX He Oy.11 3aBeplleHi.

Sk 3anoGixHuil 3axia, c1ia yHUKaTH BakuuHauii Bakinolo Acrpa3eHeka npoTH COVID-19 y nepion
sariTHOCTI. 3actocyBanHs Bakuuun Acrpa3enexa npori COVID-19 y BaritHux JKIHOK MOJK/TMBE Ha
[iZCTABI OUIHKM CHBBIZHOMIEHHA KOPHCT/PH3HK, KOJIM KOPHCTD Bijl BaKIIMHALLIT MepeBHILYE TOTeHILiFHI
PH3HKH.

CoayBaHHe rpyULO
Kniniusi gani wozo 3acrocysanus Bakunun Actpa3enexa npotd COVID-19 'y AKIHOK, 1110 FO1yIOTh

rpy/uLio, BincyTHi aGo obmerxeni. HeMOKIMBO BUKIIOYHTH PH3HK JU1A HOBOHAPOZKEHUX/HEMOBIIAT HA
rpYAHOMY BHTOJIOBYBaHHI.

Sk 3anoBizxuuii 3axia 6axkano yHHKATH RakIMHALT BakimHolo AcTtpa3eneka npoTH COVID-19 y nepion
rOAYBaHHA rpyAIIO.



Bruiue Ha penpoaykTHBHY GyHKLIO
3natnicTh Bakumnu Actpa3eneka nporn COVID-19 prninusati Ha gepTuibHicTh He BeTaHoBaeHa. Jlaui
BIJICYTHI.

4.7 Bnuaus na 31aTHICTH KePYBATH TPAHCHOPTHHME 3acobamu a00 NPAWIOBATH 3 IHIIAMH
ABTOMATH30BAHHMH CHCTEMAMH

Brzms Bakuunu Actpa3eneka npotu COVID-19 Ha 3aaTHICTS KepyBaTH TPaHCIIOPTHUMHM 3aco0amu Ta
NPaIoOBaTH 3 MeXaHi3MaM#u He3HauHuil aGo BiacyTHii. [IpoTe seqxi noGiuHi peakuii, 3a3Hayeni B
po3aini 4.8, MOKYTh THMUYACOBO BIUIHBATH Ha 3aTHICTh KEPYBATH TPAHCOPTHAMH 3ac06aMu Ta
NPAaLOBATH 3 MeXaHI3MaMH.

4.8 IloGiuni peakuii

Pesiome npodimro Besnexku

3aranbny Oesnexy Bakunnn Acrpa3eneka npot COVID-19 ouinroBanu 3a pe3y/ibTaTaMu aHanisy
00’ eAHaHMX 1aHNX YOTHPBOX KJIHIYHUX JAOCHIUKeHb, NpoBeaeHNX Yy BenukoGpuranii, bpasunii ta
[TiBnenniit Appuui. Ha momenT ananisy 24 244 yuacHukiB BikoM 218 pokis paHaoMi3oBaHO
PO3NOALTHIIA Y IPYNH, AKMM NpusHavanu Bakuuny Actpa3eneka npotu COVID-19 a6o kouTposHuii
npenapat. 3 Hux 12 282 yyacHHMKiB OTpUManyu NpUHaiMHi oany nosy Bakuunu Acrpa3eneka npotu
COVID-19 3 Menianoo TPHBANOCTI NOAAIBIIOTO CrIOCTEpesKeHH 4,5 MicaLs.

Jlemorpadiuni xapakTepuCTHKH Y4aCHHKIB, sKi OTpuMyBaiu Bakumny Acrpa3eneka nporu COVID-19,
Ta YHAaCHHKIB, AIKI OTPUMYBA/IM KOHTPO/BLHHIT nIpenapar, 3aranom Oyin noaidHuMu. Bik yyacHuKiB, sKi
orpumysany Bakunny Actpa3eneka nporn COVID-19, zaranom crarosus 18-64 pokis (89,8%). Yactka
ocif Bikom Bia 65 pokis ctaHoBIa 10,2%. binburicTs 0ci0, SKi OTPHMYBAIH J0C/IIUKYBaHY BaKLIMHY,
Oynn esponeoinnoi pacu (75,5 %), 9,8% — nerpoinHoi pacH, a 3,7% — morronoinHoi. 55,8 % Gynu
KiHKamu, a 44,2 % — 4JoNoBiKaMHu.

Haltuacrinie nosijioMisim npo taki nodiuHi peakuii: yyTaMBicTh y Micli iH ekl (60 %); 6inb y micii
in’exuii, ronopuuit 6ink, BiguyTTs BromMu (>50 %); Mianriio, BiIMyTTs 3aransHOro Hezaykanus (> 40 %);
nipekcito, 03406 (>30 %); aprpanrito, Hyznoty (>20 %). binbwicts nobiunux peakuii 6ynu nerkoro ta
NOMIPHOTO CTYMNEHIB 1 3a3BHYail 3HUKAIN MPOTATOM JICKUIBKOX JIHIB MiC/I BAaKUMHALLIT,

ITicna BakuMHALIT y BAKIIMHOBAHWX MOXYTh BUHHKATH 0JIHOMACHO AEKiibKa nobiuHnuX peaxuiit
(nanpuknan, mianris/aprpairis, ronoBHHHE Giib, 03HOO, Nipekcis Ta B4y TTs 3aralibHOr0 HE3My)KaHHs).
SIK10 BaKUMHOBAHMIH MOBIAOMIIAE NMPO CTIHKI CHMITTOMH, HEOOXIAHO PO3MJIAHYTH AIbTEPHATHBHI
NPHYHHH X BHHHKHEHHS.

Y nopiBHAHHI 3 NEpIOIO 103010 NOGIYHI peakilil, Npo AKi MOBITOMIISIN Mic/s Apyrol 1031, Gyiu Gitbu
JerkuMu Ta ikcyBanucs piauie.

[ToGiuni peakuii, sk npaBuio, Oyiu eriunuMH Ta piaie GikcyBanucs y J0POCIHX MOXHIOTO BiKY
(=65 pokig). Jl1a cHMNTOMATHYHOTO NIKYBaHHA MOGIYHMX peakLii Nic/ia BaKIHMHALLT MOMKHA
3aCTOCOBYBaTH 3He00MOIOUI Ta/abo Kapo3HWKYBaILHI JiKapchKi 3acobu (Hanpukiaz, 3acobu, wo
MICTATSE Napaleramoui).

[epenik mo0iynux peakuiii y dopmi Tabauii

3asnaueni Huxkue nobiuni peakuii nikapeskoro 3acoly (ITPJI3) HaseneHo 3a K1acamMu CHCTEM OpraHiB
(KCO) Mean4Horo cl0BHMKA 3 MUTaHb peryastopHoi aisiabHocti (MedDRA). ¥ mMexax koxkHoro KCO
TePMiHH, SKMM BiJUIA€TLCS MEPEBara, 3a3Ha4yaloThCa B MOPSAKY 3MEHIIEHHS YaCTOTH BHHUKHEHHS Ta
cepito3HoCTi peakulii. 3a yacToTolo NoOIYHI peakiil po3noiiIeHi TakUM YHHOM: Jyxe yacTi (=1/10);
yacti (Bin > 1/100 no <1/10); Hewaeri (Bin >1/1000 no <1/100); mooausoki (Bix =1/10000 no <1/1000);

piakicHi (<1/10000); Heriomo (He MOKHA OLLIHMTH 3a IOCTYNHHMH JaHUMH).




Tadanus 1 ITo6iuni peaxuii

KCO 3a MedDRA Yacrora To6iuni peakuii
Posaanu 3 60Ky Kpoei Ta nimpariunoi | Heuacri JlimdpaneHonaris®
CHCTEMH
Mopyuienns 3 6oky iMynHoi cuctemu | Hesizomo AnadinakTiuHa peaiis’
Posnaau 3 60Ky HEpBOBOI CHCTEMH Jyxe qacTi ["onoeuwuii Oisb
Hewuacri 3anamopoyeHHs"
CoHnHBicTs
[Mopywenns 3 60Ky cyanHHOI cueTemu | PiakicHi Tpom6o3 y noeiHaHHI 3
tpombouuToneHico*
[Topywienns 3 60Ky HLTYHKOBO- Jly»ke yacTi Hynora
KHLIKOBOTO TPAaKTy Yacri batoBaHHA
Jiapes®
Heuacri Biab y xusoTi®
TMopyuienns 3 60Ky WKipu Ta Heuacri [TigBuineHa miTIMBicTD’
MiIUKIPHOT K TKOBUHH Ceep0ix®
Bucun®
Kponus’saHka®
Heginomo AHriOHEBPOTHYHHIT HaOPAK®
Posnanu 3 60Ky CKeIeTHO-M A30BO1 Jyxe yacTi Mianris
CHCTEMH Ta CHOIYHHOI TKAHHHH Aptpanris
YacTi binp y xiHiekax®
3arasbHi po3naay Ta peakuii B micui | Jlyxke vacti YyTaueicTs y Micui in’ekuii
BBE/ICHHS Binb y MicLi BBEICHHS
BinuyTTs xapy B Micui in’exuii
CeepOik y Micui in’exuil
Broma
BiguyTTs 3aranpHOro He3ayXKaHHs
ITipexcis®
O3n06
Yacri Ha6psxk y micui BBeICHHS
Eputema B Mmiclii iH’ exiii
I'punonoaioni craHu®

a [TopinomneHi nobiui peakuii 6e3 HaNpaBNCHHA 3ANATY

b BugsneHi 3 10CBiAYy MicaspeccTpaliiiHoro 3acToCyBaHHA

¢ [TipeKcist BKTIOYAE rapsuKy (Iyske 4acTo) Ta TuXomaHky > 38 °C (gacTo)

*Y piIKiCHIX BHMAJKAX CTIOCTEPIrasocs cepito3He NoeaHaHHA TPOMOO3Y Ta TPOMOOLMTONEHIT (3 HACTOTOK MEHILE
i 1/100 000), mo B AeAKHX BHMANKaX CYNPOBOKYBAJIOCA KPOBOTEUCO. 11e BKTIOYAE BUNAAKH, 0
NPOABNSIOTHCA AK BEHO3HUI TPOMOO3, 30KpeMa He3BMUHOT JIOKANi3aLii, AK-0T TPOMGO3 CHHYCIB TBEP/10T MO3KOBOT
o6ononkH, TpoMGO3 BiCLEPAILHHX BEH, 2 TAKOK apTepianbHii TpoM003, y noeIHaHHi 3 TPOMOOLHTONEHIEKO (1B,
po3ain 4.4).

TMoBiioM/ICHHS TPO Mi103pIOBaHi Mo6iuHi peaKwii

Basi/IMBO TIOBIIOMISTH MPO Mi103pioBani noGiuHi peakiLii micais peecTpaiiii nikapebkoro 3acofy. e
N03BOJIAE 3iHICHIOBATH NOCTiiHMi MOHITOPHHT CMiBBiHOIEHHS KOPHCTh/PH3HK 38CTOCYBaHHA
JlikapebKoro 3aco6y. MeAudHHX NpaiiBHUKIB MPOCATH NOBIOM/IATH NPO Gyab-aKi mizo3proBai nobi4Hi
peaxiiii 3a IOMOMOT0I0 JIePIKABHOT CHCTEMH nepenaui indopmanii abo BeGeaiiTy www .covax.azcovid-
19.com.

4.9 IlepenosyBanus
J[oCBi1 1010 Nepe103yBaHHA BAKLAHA OOME/KEHHI.

Crieupdiune JiKyBaHHS HA BUMIAZ0K NEPEI03yBaHHs Bakuunoo Actpa3enexa npotu COVID-19
pijicyTHe. Y pasi mepe/io3yBaHHs CIizl CrocTepiraTH 3a CTAHOM MNAalli€HTa Ta 3aCTOCOBYBATH BiIMIOBIAHE

CHMIITOMATHUHE THKYBAHHS. -



. D®APMAKOJIOI'TYHI BJACTHBOCTI
5.1 ®apmakoaHHAMIYMHI BJIaCTHBOCTI

dapmakoTepaneBTHYHA IPyNa: BAKLUMHK, iHLI BIpycHi Bakuunu, koa ATX: JO7TBX03

Mexauizm Jif

Bakuuua Actpa3eneka npotd COVID-19 — 11¢ MOHOBaCHTHA BaKUMHA, L0 MICTHTb OJIHH
pekoMGiHAHTHMIA, perutikauiiiHo-1edeKkTHHiT aneHoBipychuii Bektop mumnanse (ChAdOX1), wo konye
S-raikonporeid SARS-CoV-2. Ilicas Beesenns S-riikonporein SARS-CoV-2 ekenpecyeThes 0KAIBHO,

CTHMYJIIOKOUH BIANOBIAL HEHTPANi3yIOUHMX AHTUTLT Ta KJITHHHY IMYHHY BIATOBI/Ib.

Kniniuna ed)eKTHBHICTE

Hepsunnuii ananiz 06 'eonanux oanux oocaioncens COV0O0I1, COV002, COV003 ma COV00S

Bakimny Actpa3eneka npotd COVID-19 ouiHIOBasM, IPYHTYIOUHCH Ha pe3yabTaTax 00’ €AHAHHX JaHHX
4OTHPHOX MOTOYHHX PAHJIOMi30BAHMX CJIIMHX KOHTPOJIbOBAHMX KJIHIYHHX 10CII/UKEHb: A0CHIUKCHHS
COV001 dasn I/II cepent 310poBHX A0pociux oci6 Bikom 18-55 pokis y BennkoGpuranii; nociukenHs
COV002 dazu I/III cepen nopocanx ocid > 18 pokis (BKIIOUHO 3 0cOOaMH MOXHIOTO BIKY) ¥
BeaukoGpuTanii; rocnimkenns COV003 dasu 11T cepen nopocux ocif Bikom > 18 pokiB (BKIOUHO 3
ocoBamu oxHIoro Biky) y Bpasunii; Ta nocnimxenns COVO00S dasu VII cepen aopocinx ocid Bikom
18-65 pokis y IiBaenniii Adpuui. Y AocaijkeHHs He BKAIOYAIN yHaCHHKIB i3 BaXkuMi Ta/abo
HEKOHTPO/IbOBAHHMH CEPLEBO-CYIMHHHMH, HLTYHKOBO-KHIIKOBHMH, MICYIHKOBHMH, HIDKOBHMH,
CHIOKPHHHUMMI/METa00iYHHMH Ta HEBPOJIOTTYHHMH 3aXBOPIOBAHHAMH, & TAKOXK 0CI0 13 BUPaKEHOIO
iMyHocynipecicio. Jins onintopanns Gesneky Ta edpexrusrocti npot COVID-19 3a BeiMa yyacHHKamu
MIaHyIoTh CoCcTepiraTi npotarom 12 micsuis.

V ananisi 3BeJACHHUX JaHNX OLIHKH epeKTHBHOCTI YUaCHHKH BiKoM = 18 POKiB OTpUMYBaIM ABi 1034
Bakuuuu Actpa3eneka npotu COVID-19 (N=8 597) aGo KOHTPOJLHOTO Npenapary (MEHiHrOKOKOBOT
pakLmHK a60 Gisionoriynoro posunny) (N=8 581). Yuacuuks, siki Gy/in paHI0Mi30BaHi 110 IpyrH
Bakuian Actpa3eneka npotu COVID-19, orpumysann abo asi ctanaapti aosu [CH] (5 * 10'° gy Ha
103y), a60 onny Hu3bKy 103y [HJ1] (2,2 * 10" B4) i omy CJL (5 * 10'° B), 1o BBOAMIMES WIAXOM B/M
iH’ekutii. 3arasom GibiuicTs yyacHukis (83,8%) orpumana asi CJ1.

Uepes o6MeKEHHS JIOTCTHYHOr0 XapakTepy iHTepBal Mix 103010 1 Ta 103010 2 CTAHOBHB 3-28 TIKHIB.
77% y4acHUKiB OTPUMAJIH JIBi JIO3H 3 iHTepBaoM 4—12 THKHIB.

Buxinni aemorpadiuni mokasHuku cepen oci6 rpynu Bakumuu Acrpa3enexa nporn COVID-19 Ta oci6
KOHTPOJILHOT IpymnH Gynu Jo6pe 36amaHcoBaHuMy. B aHanisi 3BeleHUX JaHHX cepejt Y4aCHHKIB, SKi
orpumyBami Bakimuy Actpa3eneka nporn COVID-19, 91,8% Gy sikom 18-64 pokis (8,2%
y4aCHHKIB — BiKoM Bift 65 pokiB); 56,0% mamu xkiHouy crath; 74,9% Gyu ocobamu €BponeoinHoi pacy,
3,7% — monrosoianoi ta 10,1% — nerpoianoi pacu. 3aranom 3 056 (35,5%) y4acHHKIB MaiTH
NpMHaiiMHI 0/IHe iCHYIOUE CYIYTHE 3aXBOpIOBaHHA (BH3Ha4asock sk IMT = 30 kr/m?, cepLeBo-CyAHHHI,
pecripaTopHi 3axBopioBaHHs abo LykposHi aiaber). Ha MOMEHT NpoBe/ieHHs NEpBHHHOIO aHanizy
MeJliaHa yacy CriocTepeKeHHs Nic/is BBeeHHs 1034 1 Ta a03u 2 cTaHoBHA 4,7 Micsng Ta 2,7 micaus
BiANOBLHO.

OcTaToune NmiATBep/UKeHHs BUNankis po3sutky COVID-19 BHHOCHIA eKCNIEpTHA KOMICis, AKa TaKOK
BU3HAYMIA TSKKICTH 3aXBOPIOBAHHS BiMOBIAHO J10 KA KiiHiunoro nepeGiry BOO3. 3aranom

332 yuacHHKM MM Bipycosoriune niarsep/ukenHs iHpikysanus SARS-CoV-2 3 HaAsBHICTIO NpUHAHMHI
oanoro cumnromy COVID-19 (06°€KTHBHE MiIBUIICHHA TEMNEPaTypPH Tijla (BU3HAYAECTLCS AK

> 37,8 °C), Kalwe/b, 3a7MILIKa, aHOCMis aGo ares3is) uepes =15 JHIB MIC/Is BBEICHHA APYTOT 103H, NPH
LbOMY BOHH HE MaJTH 03Hak nonepeanboro ingikysanns SARS-CoV-2. Bakuuna Actpa3eneka npoT
COVID-19 noctoBipHo 3um3una yactory Bunazkis COVID-19 nopisHAHO 3 rpynoo KOHTPOMIO (1HB.
TabnuLo 2).
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Tabauus 2 E¢exrusnicrs Bakunun Acrpa3enexa nporn COVID-19*

Bakuuna Acrpa3eneka K
nporu COVID-19 ) . :
' Tt ey EdexkruBuicrn
Honyasiuis B S Bakuunn, %
N |lcovipae,n| N |covipage,n| C5%AD
(%) (%)
Honynauin nepeunnozo anaaizy
S4TATLEA 8 597 84 (0,98) 8 581 248 (2,89) 66,73
(caca+Hacm ’ . (57.41,74,01)
Peacum 003y6anna, AKU peccmpycnmves
63,09
CACA 7201 74 (1,03) 7179 197 (2,74) (51,81,71,73)

N — KiNbKICTh Y4aCHUKIB, BKIFOUEHHX 0 KOKHOT IPYNH; N — KiIbKICTh YHaCHUKIB i3 MiATBEPIKSHIM ABHILEM;
JII — nosipunii inTepean; HJI — Huzbka nosa; CJ1 — CTaHIapTHA 103a

* [lepBiHHa KiHIIEBA TOUKa OC/I/DKeHHSA IPYHTYBAIACs Ha NiATBEpLKEHUX BUNaakax possutky COVID-19 B oci6
BiKOM 18 POKIB i cTapuii i3 MOYAaTKOBO CEPOHEraTHBHIM CTATYCOM, AKi oTpuMyBanu asi nosu (CJICH aGo HJICT)
Ta NPOJIOBAYBANH OpPaTi yyacTs y AOCHiKeHHI NPOTATOM > 15 NHIB Mic/s OTPHMAaHHA APYToi 103M.

b Bipyconoriuno minrsep/kene indikysanns SARS-CoV-2 3 nassicTio npuHaiiMui oanoro cummromy COVID-
19: 06’ €KTHBHE TIIBHIIEHHS TeMIEPaTypPH Tina (BU3HaYaeThed 1k > 37,8 °C), kawens, 3aAMIIKa, aHOCMig a6o
ares3is. [TiATBEpKEHO €KCNIEPTHOIO KOMICIEH.

Pisens 3axucty, 1o 3abe3neuye ogsa CJ1 Bakunnu Actpa3eneka npotu COVID-19, oniniopanu
LISXOM JOCTIHHLBKOTO aHai3y, 1110 BKIIIOYAB YYAaCHUKIB, AKi oTpuManu oany CJ1. 3 ananizy Gyan
BUKITIOYEH] /1aHI YYaCHMKIB, SKi CTAHOM Ha HalG1IBII PAHHIO YaCOBY TOYKY OTPHMAIH APYTY A03y abo
uepes 12 TikHiB micns ao3m 1, Y wiii nomysauii epeKTHBHICTL BaKUMHHK 3 22 JHA MIC/Ia BBEICHHSA
nepuioi 103 cranosuna 71,42% (95 % JI: 51,11 — 84,08 [18/9 335 ocib B rpyni Bakumnn Actpa3eHeka
npotu COVID-19 1a 63/9 312 oci6 B rpyni kKoHTpomo]).

ITowrykosuit aHanis nokasas, 1o 3011b1ICHHA ¢EKTUBHOCTI BaKLIMHK CIIOCTEPIranocs npu 36iibeHHi
iHTEpBaTy Yacy MK BBEAEHHAM IEpLIOi Ta APYroi 103, AMB. Tabiauio 3.

Tabanusn 3 COVID-19 Edexrusnicts Bakuuun Acrpa3enexa nporun COVID-19 3a
iHTepBAIAMH YACY MK BBEJICHHSIM nepuioi Ta Apyroi ao3*

Bakuuna Acrpa3enexa Bowtioi
TR nporu COVID-19 P EdexTuBnicrn
BBe,[lI;IIlIﬂ Kin-te BHnaakis Kin-ts Bunaakis| Bakummuu, %
N COVID-19%, n N COVID-19, n (95% D
(%) (%e)
24 ; 55,09
THIKHIB 3905 35 (0,90) 3871 76 (1,96) (32,99, 69,90)
6-8 siinilk 1 124 20 (1,78) 1023 446430 | o 7726 -
011 svimnin 1530 14(092) | 159 2626 | 4 Koy it
; 79,99
> 12 THKHIB 2038 15 (0,74) 2093 76 (3,63) (65.20  88.50)

N — KiIbKiCTh Y4aCHHKIB, BKITHOMEHHX 10 KOJKHOI TPYITH; NI — KUIBKICTh Y4aCHHKIB i3 NiATBEPIKEHOO MOJIEI0;
JI — nosipuuii intepsan; HJl — un3bka nosza; CJ1 — cranaaptHa 103a

* [TepBrHHA KiHIEBa TOUKa JOCTi/KEHHA IPYHTYBAIACA Ha MiATBEpIKEHNX BUNaakax po3surky COVID-19 B oci6
Bikom 18 poxkiB i cTapui i3 no4aTKOBO cepOHEraTHBHAM CTAaTyCOM, AKi oTpuMyBann asi 1o3u (CJIC]L abo HJC/I)
Ta NPOAOBKYBaIN OpaTh y4acTh Y A0CAIAXKEHH] TPOTAroM = 15 AHIB nicaa oTpHMaHHA APYroi 103M.

® Bipyconoriuno niarsepmxene indikysanna SARS-CoV-2 3 HagBHICTIO NpUHANMHI 0IHOTO CHMITTOMY
COVID-19: 06’ exTHBHE NiABHIIEHHA TEMNEPATYPH TiNa (BU3HauaeThes Ak >37,8 °C), kawesnsb, 3aM1IKa,

aHocmig abo arepsia. [TinTBep/KeHO KCNEPTHOIO KOMICi€I0.

Egpexmuenicms npomu 2ocnimanizayii 3 npusooy COVID-19 ma saxeopweannss COVID-19 msickozo

cmynena /
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Baxuuna Acrpa3eneka npoth COVID-19 sHkyBana nokasHuk rocniTanizauii 3 npueoay COVID-19
(cTyninb TKKOCTI 33 Kiackdikauicro BOO3 = 4).

Cepe/l y4acHUKIB, SIKi OTpHUMaIH nBi 1031 Bakuunu Actpa3enexa nporn COVID-19 (CACA + HACK, =
15 nuiB micis BBeeHHs APYroi 1031), 6y70 3adikcoano 0 (N=8 597) Bunankis rocniranisauii 3
npusony COVID-19 y nopieHsuni 3 9 Bunazakamu KoHTPoabHOT rpynu (0,10%; N=8 581). Bianosinae
100% edexrnprocti Bakumuu (97,5% JI: 50,19; He niajaeTses OUIHIOBAHHIO).

Cepen yeix yuachHKis, sxi nepmoto orpumanu CJI, nounnaioun 3 22 aus micns 103u 1 e()eKTHBHICTB
BakLMHK ctaHoBuaa 100% (97,5% JI: 69,92; ne ninjaeTses OliHIOBaHHIO), OyJ10 3adikcoBaHo 0
(N=9 335) Bunazxis rocnitasizauii 3 npusoxy COVID-19 cepen yuacHuKiB, ski orpumani Bakumny
Actpa3eneka npotu COVID-19 nopisnsno 3 14 (0,15%, N=9 312) Bunaakamu KOHTPOJIBHIH rpymi.
Jlpa eunagkun COVID-19 B konuTposnbHil rpyni (= 22 aui nicas 1034 1) Oyau TAKKHMH (cTyminb
TsKKOCTI 32 Knacupikauiero BOO3 = 6).

Epexmusnicme npomu COVID-19 y niozpynax

Cepe/l y4acHHKiB, sKi MM =1 cyryTHe 3aXBOpIOBaHHs, eeKTHBHICTh BAKIIMHU CTAHOBH/IA 62,71%
[95 % JII: 44,79; 74,82]; 34 (1,11%) sunaaku COVID-19 y rpyni Bakuunu Acrpa3eneka npotH
COVID-19 (CACH + HAC/1, = 15 nuis nicas seeaeHHs apyroi 1o3u, N=3056) y nopieHsHHI 3 93
(3,00%) Bunaakamu B koHTposbHill rpyni (N=3102). Takuii pesyabTat y3roJkyBascs 3 pesybTaToM
e()EKTMBHOCTI BAKLIMHH B 3arajibHill NoMmyJauii y4acHHKIB.

Cepe/l yMacHUKIB BIKOM = 65 pokiB, sKi orpumaitd 2 1031 BakuiHu Actpa3eneka npotu COVID-19
(CACJ + HJICH, > 15 anie micas BBeaeHHs apyroi 1034, N=703), 6ys10 4 Bunaaku COVID-19 y
MopiBHAHHI 3 8 BUNAZKaMH B KOHTpOBHiH rpyni (N=680), uio BiinoBizae eeKTHBHOCTI BAKLIMHH
51,91% [95% JI: -59,98; 85,54). Bemika uactka (89,6%) A0pOC/IHX JITHEONO BiKy OTpUMAIna Apyry 103y
NPOTATOM <6 THKHIB Micas BBEACHHS nepuioi 1034. Cepe A0pOCIINX JITHBLOTO BiKYy (BIKOM = 65 pokiB),
ski otpumany CJ1 sk nepury ao3y (= 22 ani nicns nos3u 1), Gyno 6 Bunaakis COVID-19 y rpyni
Baxumnn Actpa3eneka nporn COVID-19 (N=945) y nopiexsnHi 3 13 Bunaakamu B KOHTPOIILHIH rpymi
(N=896), BosHouac 0 y nopiBHaAHHi 3 2 Bunaakamy B rpyni Bakuunu Actpa3enexa npots COVID-19 ta
KOHTPOJIBHIH TPy, BiANOBIAHO, AKI IIPU3BETH 10 rocniTanisawii (CTyniHp TAKKOCTI 3a kiacuikarieto
BOO3 = 4).

IMyHOreHHiCTh
Hepaunnuii ananiz 06 'cdnanux oanux oocaioxcens COV001, COV002, COV003 ma COV005

[Tics BaKLMHALLT YYACHHKIB i3 04ATKOBMM CEPOHEraTHBHUM cTaTycoM BakumHoto Actpa3eHeka npot
COVID-19, cepokoHBepcito (BH3HA4AETHEA SK 301IbIICHHA KOHUEHTPALT aHTHTL, 1110 3B’ A3YI0THCS 3
S-raikonpoTeinoM Bipycy, y > 4 pasu Bifi BUXiAHOTO piBHs) Gyio BUSBIEHO y >98% yuacHHKiB yepes

28 AHIB Mic/is BBEACHHS NepIuoi 103u i B >99% yuacHuKiB uepes 28 aHiB nicis BBEJIEHHS APYToi 103H.
3pOCTaHHs KOHLICHTPALLT aHTHTI, 1110 3B’A3YI0TECs 3 S-rikonporeiHom, GyIio MpsMo nporopuiiie
36i/BIIEHHIO IHTEPBATY 4acy MiK BBEACHHSM mepuioi Ta Apyroi a03u (tabani 4).

SIk MpaBmIIO, CXOXKi TeHeHLIT CIOCTepiraikes Mizk aHai3aMH Ha HelTpani3yio4i aHTHTINIA Ta aHTHTINA,

1110 3B’S13yI0TheA 3 S-raikonporeiHom. Kopesiaiis 3 IMyHOIOrYHHM 3aXHCTOM He OyJla BCTAaHOBJICHA,
TOMY piBeHb iMyHHOI BiANOBizi, siKa 3aGe3neuye saxuct Big COVID-19, HeBitoMHii.
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Tabauus 4 Bianosias anTuTia, mwo 38’ s3yorhes 3 S-raikonporeinom SARS CoV-2, na
Bakuuny Acrpa3enexa nporu COVID-19
(Ccach*
Buxiaunii pisens” 28 auis micas no3u 1 | 28 anis micas xo3n 2
Monyasinis GMT GMT GMT
(95 % JAI) (95 % /) (95 % AI)
(N=1538) (N=1466) (N=1511)
3aranbHa 57,1 8 358,0 30 599,8
(53,8; 60,6) (7 879,2; 8 866,0) (29 137,1; 32 135,9)
Inmepean 66edenns
(N=578) (N=578) (N=564)
< 6 THKHIB 61.4 8 184,5 21 384,2
(55,3; 68,0) (7 423,9; 9 023,1) (19 750,7; 23 152,8)
(N=339) (N=290) (N=331)
6—8 TH3KHIB 56,1 9103,9 28 764,8
(49,6; 63,3) (8 063,1; 10 279,1) (25 990,8; 31 834,9)
(N=331) (N=309) (N=327)
9-11 TwKHIB 53,6 8 120,9 37 596,1
(47,5; 60,4) (7 100,2; 9 288,4) (34 494,2; 40 976,8)
(N=290) (N=289) (N=289)
>12 TwKHIB 543 8 249,7 52 360,9
(47,6; 61,9) (7 254,5; 9 381,4) (47 135,2; 58 165,9)

N — KLIbKICTb 0Ci0, BKTIOYEHHX 110 KoskHOI rpyni; GMT — cepeiii reometpiranuii Tutp; 11 — nosipumii
inTepsan; S — cnaifkoBuii.

@ [MYHHY BiJlIIOBi/Ib OLIHIOBAJIH 3@ IONIOMOT00 MYJILTHILUIEKCHOTO IMyHOJIOTIYHOTO aHani3y.

b OcoOHM MaIH CepOHEraTHBHMIT CTATYC Ha BHXiHOMY PiBHI.

PiBeHb iMyHHOI BIANOBIAI cepest yHacHHKiB, ski Mami >1 cymyTHIO KoMOpGinHy naronoriio,
Y3rOA7KyBaBCs 3 Pe3y/IbTaTaMH 3arajibHol NOMy AT,

BHCOKi MOKA3HHKH CEPOKOHBEPCii CrocTepiraaneh y A0pociux ocib moxmsioro Biky (> 65 pokiB) micis
nepwoi CJT (97,3% [N=149, 95 % M. 93,3; 99,3]) i apyroi CH (100,0 % [N=156, 95% AI: 97,7; ne
mizaeTbes ouinioBanHo]) Y GiIbIOCTi A0POCIMX JITHBOTO BiKy iHTEPBaJ MizZ BBEICHHAM /103
CTAHOBHB <6 TIOKHIB. 36ibIICHHS KOHLEHTPALLIT aHTHTL, IO 3B SA3YIOThCS 3 S-TIKONPOTEIHOM Bipycy,
JUTA IOPOCITHX JITHBOTO BiKy 3 iHTEpBAZIOM BBE/ICHHS 103 <6 THkKHIB (epes 28 JHIB TiCNA BBEACHHA
apyroi CJI: GMT=18 759,6 [N=126, 95 % JII: 15 764,8; 22 323,3] OyJ10 MOPiBHAHHE JUIA BCIX
YHaCHHKIB, AKI OTPHMAIIH APYTY 03y B MEKaX iHTepBany <6 THWXHIB (MB. TAOIMILO 4).

Cepe/i YHACHHKIB i3 BUXIIHHMH CepOIOriYHAMH 03HAKAMH HASBHOCTI indexuii SARS-CoV-2 B anamHesi
(GMT=10979,1 [N=36; 95% I 6452,7 — 18 680,5]), Trpn AHTHTIN, 11O 3B A3yI0THCH 3 S-
FAKOMPOTETHOM, JIOCATITH MAKCHMYMY 4epe3 28 /iHiB nicas BBEACHHS NEpLIOT 103H (GMT=139010,4
[N=35; 95% JII: 95 429,0; 202 495,1]), ane He 3011bLIyBaTHCA Jani micns BBEACHHS ApYroi 103H.

Biznosizs T-nimbonuTis, sika € cnenrdivyHoIO 10 CnaiKkoBoro Oiika Ta BUMIpIOBanach METOAOM
imynodepmentHoro cnot-ananisy IFN-y (ELISpot), inaykysanacs nicJis BBEJACHHS NepIuol 1034
Bakuynu Acrpa3eneka npoti COVID-19. Cepenne reoMeTpHYHE 3HAUCHHS BiANOBI/LI 3a3BM4ai Gyno
3araoM CX0Ke B BIKOBHX FPYNax Ta He 3a/1eKano Bi/l HASBHOCTI CYMyTHIX 3aXBOpioBakb. Llx BIANOBIb
He 36inblIyBasaca nicaa BeAcHHs aApyroi 1o3u. [Tpoaykuis iurokinie Thl inaykyeTbea BakimHoO
Actpa3eneka npotn COVID-19 3 KniTHHaMH, L0 €KCNPECYIoTh IFN-y, IL-2 ta/a6o TNFa, ski 3arajiom
CXOXKi MK BIKOBMMH KaTeropiamu.

iTH
Bezneka Ta edeKTHBHICTb 3acTocyBanHs Bakimnn Actpa3ereka npoTH COVID-19 y nireii Ta niutiTkis

(Bikom 110 18 pokiB) Hapasi He BeraHoBJieHi. Jlani BincyTHi.

-
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5.2 dapmakoriHeTHYHI BAACTHBOCTI
He 3aCTOCOBYCTLCA.
53 Jloxainiuni nani 3 6esnexu

JlocmiiKeHHA TOKCHYHOCTI Ta MiCIIEBOT NePEeHOCHMOCTI

JIoKIIiHI4HI 1aHi, OTPUMaHI B Pe3y/IbTaTi TOKCHKOJOTMHUX J0CHIKEHD Ta IOCIIKeHb MicLeBOT
1ePeHOCHMOCTI 10CTILKYBAHUX BAKLIAH, BUPOOJIEHHX 32 aHATOTIYHOIO TEXHOIOTIE0 a/ICHOBIPY CHHX
pekTopHHX BakuuH ChAdOx1, sk i Bakuuxa Acrpa3eneka npot COVID-19, ciauarts npo 1e, 1o
texuonoris ChAdOx1 106pe nepeHOCHTHLCS MHIIAMH Ta HE aCOLHIOETbCA 3 Oy Ab-AKMMH NOGIYHUMH
peaxuiaMH.

MyTareHHICTh Ta KaHIIEPOreHHICTh
Bakumna Actpa3eneka npotu COVID-19 — 1ie BakUHHa, TOMY A0CTIKEHHS T FeHOTOKCHYHOCTI
(MyTareHHOCTi) Ta KaHIIEPOr€HHOCTI He NPOBOANIHCD.

6. ®APMAIEBTHYHA IHOOPMAIIIA .
6.1 Jlonomizkui pe4oBHHH

L-rictunnn

L-ricTHauHy rigpoxnopuay MOHoripar
Marmiio xopuay rekcariapar
[Monicopbar 80

Eranon

Caxaposa

Harpiio xnopua

JlunaTpito efaeraty auriapar

Bopa ans iH’ ek

6.2 OcnoBHI BHIAJAKH HecyMicHOCTI

OCKiNIbKHM BIICYTHI ZOCTIDKEHHS CYMICHOCTI, He MOXKHA 3MilllyBaTH LU0 BAKLIMHY 3 IHIIMMH JiKapChKUMH
3aco0aMu.

6.3 Tepmin npuaaTHocTi

Heposkpurtuii Oaratogososuii diakoH
6 MicALLB

Poskpuruii Garatogoszosuii uiakon
BHKOpHCTATH SKOMOTa WIBHLLE NPOTATOM 6 rOAMH.
Bakuuny HeoOxinHo 36epiratu npu Temneparypi 2—8 °C npoTArom nepioay BUKOPHCTaHHI.

6.4  Ocobausi 3anobizxui 3axoan npu 3b6epiranni

Heposkpuruii 6aratofo3oBuii hakoH

36epiratu npu Temneparypi 2-8 °C.

He 3aMoposKyBaTH.

36epiraTi (IakoH B OpUriHAIbHIN YNIAKOBLU U1 3aXHCTY Bij il cBiTa.

PoskpuTuii 6araTo10308Hi (uakoH
YMoBy 36epiranns mic/is nepuoro BiAKpHTTs driakoHa auB. y posaini 6.3.
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6.5 Tun Ta BMiCT NePBHHHOT YIIAKOBKH

Baratoznososuii dnakon
S mn posunny B 10-1030B0MY dnakoni (nposope ckio Trmny 1) 3 npoGkoio (ryMOBOIO 3 AMOMIHICBHM
oGskcuMHEUM KoBriadkoMm). [1o 10 dnakoHis B ynakopui.

Ha punky MokyTh OyTH Npe/CTaBlIeHi He BCI 3a3Ha4€Hl PO3MipH YIIaKOBKH.

6.6 Crneniaabni 3axoan Ge3neKH NPH NOBOZKEHHI 3 HEBHKOPHCTAHUM JIKAPCHKHM 3ac00om abo
Bi/IX01aMH JiKaAPCHLKOro 3acoly

Bee/ienHs BaKUMHY

Bakumuna Actpa3enexa nporu COVID-19 — ue Ge3bapeuuii abo 3nerka KopuaHeBHH, npo3opui ado
31erka onanecueHTHui posuns. [lepe 3acTocyBaHHAM BaKLMHH HEOOXIZIHO NONEPEAHBO MPOBECTH
Bi3yaJIbHUI OIIIsL UIS BHSBICHHS CTOPOHHIX YacTOK i 3MIHM KOJILOPY pO34MHY. SKUIO po3yHH Mae
3MiHeHHii Konip abo B HbOMY TOMITHI CTOPOHHI HacTkH, $IakoH cin yTuaisysatd. He crpyuyiire
¢naxoH.

Koskny 103y Bakimuu 0,5 M1 IS BHYTPIIIHEOM S30BOTO BBE/ICHHS HAOWMPAIOTh Y WINPHLL IS iH’ €KL
Jlnsi KoskHOT 0COOM BUKOPHCTOBYIOTE OKPEMY CTEPHIILHY FOJIKY Ta LINPHIL

Kosken ¢akon MiCTHTb SK MiHIMYM 3a3HaueHy KiIbKicTh 103. 3aMLIOK PiAMHM y (AaKOHI micns
HaGMpaHHA OCTAHHBOT 103 — HOpPMaJibHE ABHIe. Y pasi BUKOPHCTAHHA WIPHLLIB Ta/a00 royokK i3
HH3BLKHM «MEPTBHM» 00’ €MOM, 3aIMILKOBOI KITBKOCTI po3unHy y dakoni Moxke 6yTH J10CTaTHBO JUIs
nonatkoBoi 103u. Cli BAKHTH yeix HeoOXiaHHX 3aX0/iB, 100 3a0e31eunTH BBEICHHA MOBHOI 1031

(0,5 m). Axuio He Baanocs vabGparu noHy 103y 0,5 M1, 3a/MILOK PiZMHA Y GNAKOHI CJTiA yTHII3YBaTH.
He 06 eanyiiTe 3aMIIKH BAKLIMHH 3 PI3HUX (JIaKOHIB.

BakimHa He MiCTUTL KoHcepeaHTiB. HaGpaBsuiu nepury 103y, SKOMOra HIBH/ILIC BUKOPUCTaiiTe BMIiCT
dnakoHy npotsrom 6 roauH (36epiratu npu temneparypi 2-8 °C). byab-sika HeBUKOPUCTaHA BAKLIMHA
nijsrae yTumisaii.

1106 noJermunTH BiACTEKEHHS BAKIIMHM /TS KOKHOT OCOOH, KA OTPUMAa 103y BAKLMHH, HEOOXIIHO
YiTKO 3a3HAYaTH Ha3BY Ta HOMEP cepii JlikapehKoro 3acody, 1110 3aCTOCOBYBABCH.

Yrunizauis

Bakimua Actpa3eneka nporu COVID-19 micTiTs resernyno moandikosani opranismu (FTMO),
HesukopycTany BakuuHy abo BiZXOM CIIiL yTHIII3YBAaTH BIAMOBIAHO 10 MiclEeBHX BUMOT. PO3nHTY
BAKITMHY CJ1i/1 IEAKTHBYBATH BiINOBIIHUM MPOTHBIPYCHUM A€3iH(IKYIOUHM 3aCO00M.

T BJACHHUK PEECTPAIUMHOIO MNOCBITYEHHS / BJACHHK 103BOJIY HA
EKCTPEHE 3ACTOCYBAHHS ABO AHAJIOI'TYHHUX /103BOJIIB

Actpa3eneka Ab (AstraZeneca AB)

SE-151 85 Copnepran’e, lleewis
(SE-151 85 Sodertalje, Sweden)

8. HOMEP (-M) PEECTPAIIIMHOI'O MOCBIAYEHHS / HOMEP (-H) /I0O3BOJIY HA
EKCTPEHE 3ACTOCYBAHHSI ABO AHAJIOTTYHHUX JTI03BOJIIB

9. JIATA INEPIIOI PEECTPAILI JIIKAPCBKOI'O 3ACOBY

Jlata nepuioi peectpaltii Jikapchkoro 3aco0y: 15 mororo 2021 p.

10. JATA OCTAHHbBOTI' O ITEPEI'JIALY
Ksitens 2021 p.
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Package leaflet: Information for the user

COVID-19 Vaccine AstraZeneca solution for injection
COVID-19 Vaccine (ChAdOx1-S [recombinant])

Read all of this leaflet carcfully before the vaccine is given because it contains important

information for you.

- Keep this leaflet. You may need to read it again.

- If you have any further questions, ask your doctor, pharmacist or nurse.

- If you get any side effects, talk to your doctor, pharmacist or nurse. This includes any possible
side effects not listed in this leaflet. See section 4.

What is in this leaflet

What COVID-19 Vaccine AstraZeneca is and what it is used for

What you need to know before you receive COVID-19 Vaccine AstraZeneca
How COVID-19 Vaccine AstraZeneca is given

Possible side effects

How to store COVID-19 Vaccine AstraZeneca

Contents of the pack and other information

ONE R P R

1. What COVID-19 Vaccine AstraZeneca is and what it is used for

COVID-19 Vaccine AstraZeneca is a vaccine used to protect people aged 18 years and older against
COVID-19.

COVID-19 is caused by a virus called coronavirus (SARS-CoV-2).
COVID-19 Vaccine AstraZeneca stimulates the body’s natural defences (immune system). It causes

the body to produce its own protection (antibodies) against the virus. This will help to protect you
against COVID-19 in the future. None of the ingredients in this vaccine can cause COVID-19.

2. What you need to know before you receive COVID-19 Vaccine AstraZeneca

Do not have the vaccine:

. If you have ever had a severe allergic reaction to any of the active substances or any of the other
ingredients listed in section 6.
. If you have had a major blood clot occurring at the same time as having low levels of platelets

(thrombocytopenia) after receiving any COVID-19 vaccine.

If you are not sure, talk to your doctor, pharmacist or nurse.

Warnings and precautions
Tell your doctor, pharmacist or nurse before vaccination:

. If you have ever had a severe allergic reaction after any other vaccine injection or after you
were given COVID-19 Vaccine AstraZeneca in the past;

. If you currently have a severe infection with a high temperature (over 38°C);

. If you have ever had a blood clot or low blood platelets (thrombocytopenia) in the past;

. If you have a problem with bleeding or bruising, or if you are taking a blood thinning medicine

(anticoagulant);



. If your immune system does not work properly (immunodeficiency) or are taking medicines that
weaken the immune system (such as high-dose corticosteroids, immunosuppressants or cancer
medicines).

If you are not sure if any of the above applies to you, talk to your doctor, pharmacist or nurse before
you are given the vaccine.

Very rare cases of blood clots with low levels of blood platelets have been observed following
vaccination with COVID-19 Vaccine AstraZeneca. The majority of these cases occurred within the
first 14 days following vaccination and some cases had a fatal outcome. Seek urgent medical attention
if from a few days following vaccination you:

. experience a severe or persistent headache, blurred vision, confusion or seizures (fits)
. develop shortness of breath, chest pain, leg swelling, leg pain or persistent abdominal pain
. notice unusual skin bruising or pinpoint round spots beyond the site of vaccination.

As with any vaccine, COVID-19 Vaccine AstraZeneca may not protect everyone who is vaccinated
from COVID-19. It is not yet known how long people who receive the vaccine will be protected for.

Children and adolescents
No data are currently available on the use of COVID-19 Vaccine AstraZeneca in children and
adolescents younger than 18 years of age.

Other medicines and COVID-19 Vaccine AstraZeneca
Tell your doctor, pharmacist or nurse if you are taking, have recently taken or might take, any other
medicines or vaccines.

Pregnancy and breastfeeding

If you are pregnant or breastfeeding, think you may be pregnant, or are planning to have a baby, tell
your doctor, pharmacist or nurse. There are limited data on the use of COVID-19 Vaccine
AstraZeneca in pregnant or breastfeeding women. Your doctor, pharmacist or nurse will discuss with
you whether you can be given the vaccine.

Driving and using machines

COVID-19 Vaccine AstraZeneca has no known effect on the ability to drive and use machines.
However, side effects listed in section 4 may impact your ability to drive and use machines. If you feel
unwell, do not drive or use machines.

COVID-19 Vaccine AstraZeneca contains sodium and alcohol (ethanol)

This medicine contains less than 1 mmol sodium (23 mg) per dose of 0.5 ml. This means that it is
essentially ‘sodium-free’.

This medicine contains a very small amount of alcohol (2 mg of alcohol (ethanol) per dose of 0.5 ml).
This is not enough to cause any noticeable effects.

3. How COVID-19 Vaccine AstraZeneca is given

COVID-19 Vaccine AstraZeneca is injected into a muscle (usually in the upper arm).

You will receive 2 injections. You will be told when you need to return for your second injection
of COVID-19 Vaccine AstraZeneca.

The second injection can be given between 4 and 12 weeks after the first injection.
When COVID-19 Vaccine AstraZeneca is given for the first injection, COVID-19 Vaccine

AstraZeneca (and not another vaccine against COVID-19) should be given for the second injection to
complete vaccination course.



If you miss an injection
If you forget to go back at the scheduled time, ask your doctor, pharmacist or nurse for advice. It is
important that you return for your second injection of COVID-19 Vaccine AstraZeneca.

4. Possible side effects

Like all medicines, this vaccine can cause side effects, although not everybody gets them.

Major blood clots in combination with low levels of blood platelets (thrombocytopenia) have been
observed very rarely (with a frequency less than 1 in 100,000 vaccinated individuals).

Get medical attention immediately if from a few days following vaccination you get any of the
following symptoms:

° experience a severe or persistent headache, blurred vision, confusion or seizures (fits)
. develop shortness of breath, chest pain, leg swelling, leg pain or persistent abdominal pain
. notice unusual skin bruising or pinpoint round spots beyond the site of vaccination

Get urgent medical attention if you get symptoms of a severe allergic reaction. Such reactions may
include a combination of any of the following symptoms:

. feeling faint or light-headed

. changes in your heartbeat
. shortness of breath or wheezing
. swelling of your lips. face, or throat

In clinical studies, most side effects were mild to moderate in nature and resolved within a few days.
Fewer side effects were reported after the second dose.

Medicines containing paracetamol can be taken if you need relief from side effects such as pain and/or
fever.

After vaccination, you may have more than one side effect at the same time (for example, muscle/joint
aches, headaches, chills and generally feeling unwell). If any of your symptoms are persistent, please
seek advice from your healthcare provider.

The following side effects may occur with COVID-19 Vaccine AstraZeneca:

Very Common (may affect more than 1 in 10 people)

. tenderness, pain, warmth or itching where the injection is given
. generally feeling unwell

. feeling tired (fatigue)

. chills or feeling feverish

. headache

. feeling sick (nausea)

. joint pain or muscle ache

Common (may affect up to 1 in 10 people)

. swelling or redness where the injection is given

] fever

- being sick (vomiting) or diarrhoea

. pain in legs or arms

. flu-like symptoms, such as high temperature, sore throat, runny nose, cough and chills

Uncommon (may affect up to | in 100 people)



. sleepiness or feeling dizzy

e abdominal pain

e enlarged lymph nodes

. excessive sweating, itchy skin, rash or hives

Very rare

. major blood clots in combination with low levels of blood platelets (thrombocytopenia) have

been observed with a frequency of less than 1 in 100,000 vaccinated individuals

Not known (the frequency cannot be determined from the available data)
. severe allergic reaction (anaphylaxis)

. severe swelling of the lips, mouth, throat (which may cause difficulty in swallowing or
breathing)
Reporting of side effects

If you get any side effects, talk to your doctor, pharmacist or nurse. This includes any possible
side effects not listed in this leaflet. You can also report side effects directly via the national reporting
system or www.covax.azcovid-19.com. Include the vaccine brand and batch/lot number if available.
By reporting side effects you can help provide more information on the safety of this medicine.

5. How to store COVID-19 Vaccine AstraZeneca
Keep this medicine out of the sight and reach of children.

Information about storage, expiry, and use and handling are described in the section intended for
healthcare professionals at the end of the leaflet.

Your doctor, pharmacist or nurse is responsible for storing this vaccine and disposing of any unused
product correctly.

6. Contents of the pack and other information

What COVID-19 Vaccine AstraZeneca contains

One dose (0.5 ml) contains:

COVID-19 Vaccine (ChAdOx1-S" recombinant), not less than 2.5 x 10® infectious units (Inf.U),
which corresponds to 5 x 10'° viral particles

"Recombinant, replication-deficient chimpanzee adenovirus vector encoding the SARS-CoV-2 Spike
glycoprotein. Produced in genetically modified human embryonic kidney (HEK) 293 cells.

This product contains genetically modified organisms (GMOs).

The other excipients are L-histidine, L-histidine hydrochloride monohydrate, magnesium chloride
hexahydrate, polysorbate 80, ethanol, sucrose, sodium chloride, disodium edetate dihydrate, water for
injections.

What COVID-19 Vaccine AstraZeneca looks like and contents of the pack
Solution for injection. The solution is colourless to slightly brown, clear to slightly opaque and particle
free.

Pack sizes (not all pack sizes may be marketed):
10 dose vial (5 ml) in packs of 10 vials.

Marketing Authorisation Holder
AstraZeneca AB
SE-151 85 Sodertilje



Sweden
This leaflet was last revised in 04/2021

Other sources of information

Scan the QR code with a mobile device to get this information in different languages.
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www.covax.azcovid-19.com

The following information is intended for healthcare professionals only:

Storage
Do not use COVID-19 Vaccine AstraZeneca after the expiry date which is stated on the carton. The
expiry date refers to the last day of that month.

Store at 2-8°C.
Do not freeze.
Keep vials in outer carton to protect from light.

The vaccine does not contain any preservative. After first dose withdrawal, use the vial as soon as
practically possible and within 6 hours (stored at 2°C to 8°C). Discard any unused vaccine.

Administration

COVID-19 Vaccine AstraZeneca is a colourless to slightly brown, clear to slightly opaque solution.
The vaccine should be inspected visually for particulate matter and discolouration prior to
administration. Discard the vial if the solution is discoloured or visible particles are observed. Do not
shake the vial.

Each vaccine dose of 0.5 ml is withdrawn into a syringe for injection to be administered
intramuscularly. Use a separate sterile needle and syringe for each individual.

Each vial contains at least the number of doses stated. It is normal for liquid to remain in the vial after
withdrawing the final dose. When low dead volume syringes and/or needles are used. the amount
remaining in the vial may be sufficient for an additional dose. Care should be taken to ensure a full
0.5 ml dose is administered. Where a full 0.5 ml dose cannot be extracted, the remaining volume
should be discarded. Do not pool excess vaccine from multiple vials.

To facilitate the traceability of the vaccine, the name and the batch number of the administered
product should be clearly recorded for each recipient.
Instruct individuals to visit www.covax.azcovid-19.com to obtain this printed information in other

languages.



Disposal

COVID-19 Vaccine AstraZeneca contains genetically modified organisms (GMOs). Any unused
vaccine or waste material should be disposed of in accordance with local requirements. Spills should
be disinfected with an appropriate antiviral disinfectant.
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JIucrok-praaaum: indopmanis 1715 nanienTa

Bakunua Acrpa3enexa nporu COVID-19, posuun aas in’ exuii
Bakuuna nporu COVID-19 (ChAdOx1-S [pekomGinanTHa])

Tepea BBEACHNSIM BAKIHIH YBAAKHO T NOBHICTIO 03HAHOMTECH 3 THCTKOM-BKIIHIIEM, OCKIILKH

BiH MICTHTB BakauBy A5 Bac indopmanii.

- 36epexiTh ek TMeTOK-BKIaaHL. Bam Moke 3Han00UTHCA NEpeUHTaTH HOro.

- SIkuo y Bac BUHUKHYTh JI0JIaTKOBI IMUTAHHS, 3BEPHITLCA J10 NiKaps, dapMaleBTa abo MeAM4HOT
CeCTPH.

- Skmo y Bac sunukayTs 6yas-sxi nobivHi peakilil, MPOKOHCYIBLTYHTECs 31 CBOIM JliKapem,
dapmaueeTom abo Mean4HOIO cecTporo. Jlo HUX BinHOCATLCA Oyab-AKi MOAUIHEI MOOIYHI peakil,
He nepeniveHi y bOMY JIMCTKY-BKIaauwi. Jlus, posain 4.

3MiCT JIHCTKA-BKJIAAHINA

111o Take Bakumna Acrpa3eneka nporn COVID-19 Ta ans 4Oro BOHa BUKOPHCTOBYCTHCHA?
I1lo Bam citia 3uaTi nepen orpumannsm Bakumnn Actpa3eneka npotu COVID-19?

Sl 3actocoByeThes Bakupna Actpa3enexa npotu COVID-197

Mosknnei nobiuni peakiuii

Sk 36epiratu Bakuuny Actpa3enexa npotu COVID-19?

BmicT ynakopku Ta iHwa iHdopmatiis

e e

1. IIlo Take Baknuna Acrpa3enexa nporin COVID-19 ta a1s 40ro BoHA BHKOPHCTOBYEThHC?

Bakumua Actpa3enexa npotn COVID-19 — ue BaKiMHa, 110 BUKOPUCTOBYETLCA /1A 3aXHCTY 0Ci0
pikom Bia 18 pokiB Bi1 kopoHaBipycHoi xsopobu (COVID-19).

Mpuunnoto COVID-19 e Bipyc, mo HasupaeThes kopoHasipycom (SARS-CoV-2).

Bakuuna Acrpa3enexa npotd COVID-19 cTuMyIi0e NPUPOIHUI 3aXHCT OpraHisMy (IMyHHY cUCTEMY).
Taka cTHUMYJIsLs 3MYIIY€E OpPraHi3M BUpPOGISATH BlacHUH 3aXMCT (aHTHTINA) npoTH Bipycy. Lle
nonomoske 3axuctuTu Bac Bia possurky COVID-19 y maiiGyTHbomy. XoeH KOMIOHEHT 1€l BAKLMHH
He MOXe cnpuyHHHTH possuTok COVID-19.

2. IIlo Bam caia suatn nepea orpumannsm Bakunun Actpa3enexa nporn COVID-19?

He caia BaknuHyBaTHCH:

. AKLIO Y MUHYJIOMY BH nepeHecn TskKy ajepriydy peakuiio Ha Oyab-sKky Jito4uy pe4oBuHy abo
Gyb-sAKuMil IHIIMIA KOMITOHEHT, 3a3Ha4eHHnii y po3aini 6;
. AKLLO Y MUHYJIOMY y Bac yTBOpioBaBcs BeMKHIT TPOMO OIHOYACHO 3 HU3LKHUM PiBHEM

TpomGoumTie (TpomOoLMTONEHIs) mic/s BBeAeHH:A Oy ab-akoi Bakuunu npotd COVID-19.

Sxumo y Bac BunMKHYTb Gy/b-aKi CyMHIBH, 3BePHITBCS J10 ¢BOTO Jiikaps, papmauesta abo Mean4HOT
CEeCTpH.

OcobanBocTi 3acTOCYBAHHHA
[lepen BakLMHALIIECIO TIOBiIOMTE CBOrO Jiikaps, Gapmauesta abo MEAHYHY CeCTpy:

. AKILO Y MHHYJIOMY BH nepeHecinu TskKy ajepriudy peakiiio Ha Oyab-sKy iH’€KLi0 iHuof
pakiunu abo Ha Bakuuny Actpa3eneka nporu COVID-19;

. AKI0 3apa3 Bu cTpaxkpaere iz Tsukkol iHdekii 3 Bucokolo Temneparypoto (suie 38 °C);

. KO Y MunyJoMmy y Bac Gyo yrBopenns TpomGy abo Hu3bKuii piBeHb TPOMOOLHTIB
(TPOMOOUHTONEHIN);

. SIKIIO Y BAC JIETKO 3’ ABJISIOTHCS KpoBoTewi a60 cHHILi, 00 AKIIO BA NpHIMACTE JIiKH, 110 7
PO3PLIKYIOTH KPOB (AHTHKOArY/IAHTH); /

[



. akuo Bama iMyHHa cHeTeMa He NpaLioe HaleKHUM YiHOM (imyHoaediunTt) abo Bu npuiimacre
KK, 1110 MocHabI0I0Th IMYHHY cHeTeMy (HanpHKIIaZ, BHCOKI 1034 KOPTHKOCTEPOIiB,
iMmyHocynpecopu. abo nikapebki 3acodun U1 JiKyBaHHA paKy).

Slkiio Bu He BrieBHEHI, uM Maete Bu Gyab-1110 3 nepeniveHoro Buiile, NPOKOHCYILTYHTEC 31 CBOTM
nikapem, apmaiieeToM aGo MeHYHOIO CECTPOIO 10 BaKLIMHALIIT.

V piakicHUX BHMaAKax crnocTepiranocs yrBopeHHs TpomOiB Ha (OHI HU3LKOTO PIBHIO TPOMOOUMTIB
nicis Bakumuauii Bakuunowo Acrpa3eneka npotu COVID-19. binbmicTs 3 LIMX BHIA/IKIB BUHHKAIA
npoTarom repiux 14 aHiB nicas BakuMHaLil Ta AesKi 3 LMX Bunaakie Oynm emeprensuumu. Heraiino
3BEPHITBCA /10 JIiKaps, AKIIO NPOTATOM ACKIILKOX JHIB MiC/1A BaKLUMHALIT:

° Bu BiguyBaeTe cuibHMH a60 CTIAKMI FOJIOBHMIA Oib, HEYITKICTh 30pY, CIUTYTaHICTh CBIIOMOCTI
abo cynomH (Hamaam);

. V Bac possuBacTbes 3auiuKa, 6i1b y rpy/anii kuitui, HaGpsxk wir, 6inb y Horax abo crifikuii Ginb
Yy KHBOTI;

° Bu noMiTHIM He3BHYHI CHHLI HA WIKipi a60 TOUKOBI KPYT/i KPOBOBMIIMBH 11033 MICLIEM
BaKIMHALT.

AHanoriydo iHmmm BakiHam, Bakuuna Actpa3eneka npotu COVID-19 Morke 3aXMCTHTH He BCiX
BaKIMHOBaHUX 0cib. Hapasi TpuBanicTh 3aXMCTY, 1110 3ade3neqye BaKIMHA JUIs BAKIIMHOBAHHX 0cCi0,
HEBijloMa.

Jditn ta nianiTkn
Hapasi siacyTHi aauni npo sacrocysanns Bakunnuu Actpa3eneka npory COVID-19 y aitei Ta niuniTkis
BiKOoM 10 18 pokis.

Bsaemonin Bakuunn Acrpa3enexa nporn COVID-19 3 inmumun aikapebKumu 3acobamn
Sxmo Bu npuiimacte, HelogasHo npuiimain abo Moskete npuiiMaTh Gyap-AKi iHi JiKapepki 3acobn un
BAaKLIMHH, MOBIIOMTE PO Li¢ CBOEMY Jlikapto, papmauesty abo MeanuHii cectpi.

3acrocyBanHs y nepioa BaritHocTi 200 roqyBaHHs rpyullo

Slkuto Bu Barithi abo roayete rpy/unio, IyMaere, 1o MokeTe OyTH BariTHUMH abo rulaHyere
3aBAriTHITH, MOBIIOMTE PO 1e CBOEMY Jiikapio, papmanesTy ado meanuniii cecrpi. Jlani mono
sacTocyBanHa Bakumnu Actpa3eneka npord COVID-19 y pariTHUX ab0 KiHOK, SKi FOAYHOTH PYLLIO,
obmeskeni. Baw nikap, papmauest abo meauuHa cectpa obropopars 3 Bamu, un MoxHa Bam
BaKLIHHYBaTHCA.

3aaTHicTh BIVIHBATH HA IBHAKICTH peakuil NpH KepyBaHHI TPAHCHOPTHHMH 3acobamu Ta podoTi 3
IHIIHMH MeXaHi3MaM#

Baxkumna Acrpa3enexka nporn COVID-19 He Mae niATBEpLKEHOrO BIUVIMBY Ha 31aTHICTh KEPYBaTH
TPAHCMOPTHUMH 3aco0aMHM Ta NpaioBaTi 3 MexaHizsMamu. [Ipore noGiuni edexkty, nepesivyeHi B

po3/ini 4, MOXKYThb BIULTHHYTH Ha Bauny 31aTHICTh KepyBaTH TPAHCTIOPTHUMH 3aC00aMH Ta NPALFOBaTH 3
mexaHisMamu. Skuio Bu norano noyysaerecs, He KepyiiTe TpaHCIIOPTHUMH 3aco0amMK Ta He MpaLjoiTe 3
MeXaHi3MaMH.

Baknuna Acrpa3enexa nporn COVID-19 micturb narpiii Ta cnupr (eTano.n)

B 1 a03i (0,5 mi1) uporo Jikapcbkoro 3aco0y MicTHThCs MeHine 1 Mmonb HaTpito (23 mr). Takum quHOM,
MOro MOzHa BBAKATH TAKHM, 1O HE MICTHTb HaTpilo.

Ile#i nikapchkuii 3aci® MICTHTH Ay7Ke HEBEINKY KilbKiCTb CHPTY (2 Mr cnupTy (€TaHoIy) Ha 103y

0,5 mn). LIporo HeIOCTaTHBO, 1100 BUKJIMKATH TIOMITHHIA BIUIHB.



3. slk 3acrocosysatTin Bakuuny Acrpa3enexa nporu COVID-19?7
Bakiina Actpa3eneka nporn COVID-19 Beoanthes y M'a3 (3a3suyail y nneve).

Bu orpumacte 2 in’ckuii. Bam nosizomisite, koam Bav norpiono Gyae noBepuyTnes s
oTpuManns aApyroi in’cxkuii Bakuuuu Acrpa3enexa nporn COVID-19.

Jlpyry in’ekuito MoKkHa 3poGuTH uepes 4—12 THKHIB nicas nepiioi in’ exiii.
Slkuo nepuwa in’exitis — tie Bakipna Actpa3enexa npotd COVID-19, uisi 3aBepuieHHs Kypey

BaKLMHALLT APYrolo iH’ekiicio noennHa 6yTn Bee/iena Bakimna Actpa3enexa npotun COVID-19 (a ne
inwa sakuuHa npotd COVID-19).

Skmo Bu nponycTain in’€Kiio BAKIHHH

SIkmo Bu 3a6ynu 3BepHYTHCA 3a APYTOIO iH'€KLIEIO BAKUMHM Y NPH3HAYCHHH Yac, 3BEPHITHCA 32
KOHCYJbTALIICIO 10 CBOTO JIiKapA, papMalieBTa i MeIM4HOT cecTpy. BauuBo 3BepHYTHCS 32 IPYTOIO
in’exuiero Bakuunn Actpa3enexa npotn COVID-19.

4, Moxausi nobiuni peakmii

Sk i Bei ikapebki 3ac06H, 1A BaKUMHA MOske BUKJIMKATH NOGiuHi peakwii, xoua i e B yCix.

V pikicHMX BUNAKax CrioCTepiraocs YTBOPEHHA BEAMKHX TPOMOIB y NOEAHAHHI 3 HU3bKUMH PIBHAMH
TpomGouwTis (TpomGoumToneHis) (3 wactororo Menwe Hixk 1 Ha 100 000 BakuMHOBaHUX oci6).

Heraiino 3BepHITHCS /10 JIiKaPs, AKLIO NPOTArOM JCKIILKOX AHIB Micas BakuuHalli y Bac BUHMKAIOTH
Oyb-SKi 3 LIMX CHMITTOMIB:

. Bu BiguyBaere cuibHHii aGo CTiiiknii ronoBHMiA Gilib, HEUITKICTH 30pY, CTUTYTAHICTE CBIIOMOCTI
abo cynomH (Haraam);

. y Bac po3BHBAETLCA 3a/MilIKa, Gistb Y rpyHiH KiiTil, HaGpaK Hir, 6itb y Horax aGo criiikuii Oinb y
SKMBOTI;

. BH NOMiTH/IH He3BHYHI CHHLLI HA WKipi a60 TOYKOBI KPYTJli KPOBOBHIMBH 1032 MiCLIEM
BaKLIMHALLIT.

Heraiino 38epHiThCs 10 JiKaps, K110 y Bac BUHHKIM cHMITOMY TAXKOT aneprivnoi peakuii. Taki
peaKLiii MOKyTh MOEHYBaTH Oy/ib-AKi 3 LIMX CUMITOMIB!

. nepeiHeNPUTOMHHIHN CTaH abo BIAYYTTS 3aNaMOPOYEHHA;
3MiHHN y cepuebuTTi;

3aMIIKy abo MosBYy XpHITIB;

Habpsik ry6, obnmyus abo ropna.

V KJAIHIYHEX J0CTKEHHAX GiibIicTh MoGIUHMX peakitiit 6y i JerkuMK Ta NOMIPHAMH i SHUKATH
MPOTArOM JAeKiIbKOX AHiB. ITic/s BBeIeHH ApYTOl 1031 BAKLIMHH NOBIAOMIIAIOCS PO MEHLLY KUJIBKIiCTD
noOIYHHX peakuii.

ko Bam notpiGHo nonerinTy Taki no6iuni peakiii, sx 6i1b Ta/abo MiABMIIEHHS TeMNEPaTYPH Tina,
MOJKHA NpUIAMAaTH JliKapchKi 3ac00H, 110 MICTATb MapaueTamMolt.

IMicas Bakumuauii y Bac Moske BHHHKHYTH JIeKiJIbKa 10019HHX peaKiliii 0AH04acHo (HanpHKaz, Oinp y

M’ s3ax/cyriobax, TonoBHHMiA 6inb, 03HOG Ta BIIMYTTS 3arabHOrO HE3ykaHHs). fAxuio Oyan-aki 3 Bammx
CHMIITOMIB € CTIHKMMM, 3BEPHITbCSA 110 CBOTO JIiKaps.

7



Hicasn seeaennsn Bakunnu Acrpa3eneka nporn COVID-19 moxyTs BHHHKATH Taki nodiuni
peaxuii:

Jy#e wacTo (MOKYTh BUHMKATH B Oinblie Hik 1 ocobu 3 10):
uyTIHBiCT, Gilb, BiAUYTTS sKapy abo cepOik y mMicui iH exuii;
BiIUYTTS 3arajibHOTO HE3/1yKaHHs;

BIAYYTTS BTOMH (BTOM/IIOBAHICTE);

03100 a0 BIAYYTTA TUXOMAHKH;

rojaopHui Gink;

BIAYYTTS HYAOTH;

Oinb y cyrnobax abo M’ a3ax.

Yacto (MOKYTh BUHHKATH He Ginbine HiK y 1 3 10 ocib):

. HaOpak abo NMOYePBOHIHHA Y MiCLli iH’€KLIT;

NiZIBULIEHHS TeMIepaTypH Tija;

Hyaora (Gmosanns) abo aiapes;

Ginb y Horax abo pykax;

FPUIIONOAIOHI CHMITTOMH, SK-OT BHCOKA TeMIepaTypa, 6illb y rOpii, HEXKNT, Kallesb Ta 03H00.

Heuacro (MokyTh BUHHKaTH He Oinbiie Hixk y 1 31 100 ocib):

COHNUBICTEL a0 BIAYYTTA 3aN1aMOPOUCHHA,

6ib y KHBOTI;

30inblIeHHs TiM(ATHYHHX BY 3B,

MiABHLLEHA MITIUBICTb, CBEpOLK IIKipH, BHCHI a00 KPOMUB’ AHKA.

Piaricni punaakn:
. CrOCTEPIra0cs YTBOPEHHS BEJIMKHX TPOMGIB Y NOE/IHAHHI 3 HU3LKUMH PIBHAMH TPOMOOLIMTIB
(tpomGouToneHia) 3 yactoToro MeHwe Hixk 1 va 100 000 BakimHOBaHKX OCIO.

YacroTa HeBioma (HagBHI 1aHi HeAOCTATHI, 1O0 OLIHHTH YacTOTY):

. TsYKKa afepriuna peakiiis (anadinakci);
. TAKKMIT HaBpsK ry6, NOPOKHHHK POTa, ropna (IO MOKe CIPHUHHATH TPYAHOLLI IPH KOBTaHHI
abo auxaHHi).

Iosizomaenus npo nodiuni pearuii

Skmo y Bac punuknyrn 6yas-nki nobivni peaknii, npokoncyanTyiiTecs 3i cBoim Jgikapem,
papmanesTom abo meanuno cectporo. o HUX BiAHOCATHCA OyAb-AKI MOAUTHBI MOOIYHI peakitii, He
nepesiyeni y oMy JIMCTKY-BKIa i, By Takoxk MoXKeTe NOBIIOMHTH Npo noGiyHi peakwil
Ge3rocepeIHBO 3a JI0NOMOrOI0 JIep/KaBHOT cHcTeMH nepeadi indopmauii abo peGeaiiTy
www.covax.azcovid-19.com. 3a HAABHOCTI, 3a3Ha4alTe TOProBy Ha3By BAKLMHH Ta HOMEp cepii/naprii.
Tosiomasiiouu npo nobiuni peaxuii, Bu moxere nonoMortu GisbLue Ai3HaTHCSA NPo 6e3MeUHicTh 1bOro
JKapCBKOro 3acoly.

= sk 36epiraru Bakuuny Acrpa3enexa nporu COVID-19?

36epiraiite Jikapcbkuii 3aci6 y HeoCTYIHOMY JUIS ATEH MicLL.

Indopmaunis npo ymoBu 36epiranHa, TEPMiH NPHAATHOCTI, CNOCOOH 3aCTOCYBAaHHA Ta MOBOJDKEHHA 3
BAKLIMHOIO HABeJIeHa B PO3/1ili, NPH3HAYEHOMY /Ui MEHYHHX MPAILlIBHHKIB B KIHI LLOTO JHCTKA-

BKJ1aiM1ua.

BinnosinanbHicTs 3a HaneskHe 30epiraHus L€l BaKIMHA Ta YTHII3aLiI0 0yaAb-AKOr0 HEBHKOPHCTAHOIO
NpoAyKTY HecyTh Baui nikap, ¢apmauest abo meaMyHa cecTpa.



6. Bumict ynakosku Ta inma indopmauis

Cxaan Bakumnan Acrpa3enexa nporn COVID-19

1 noza (0,5 ma) micTHTh:

BakuuHy npotd COVID-19 (ChAdOx1-S* [pekomGinanTHy]), He Mentue 2,5 x 10° indexuiiinux
oaunuus (10), wo Bianoeigae 5 * 10'% BipycHux yactok

"PexoMGiHaHTHUI a1eHOBIPYCHHI BEKTOP IHMMAH3e 3 Ned)eKTOM perutikaLlii, 1o Koaye cnaikoruii (S)
riikonpotein Bipycy SARS-CoV-2. Bupo6aenuii B reHeTHYHO MOAM(IKOBAHUX KIITHHAX HUPKH
embpiona jmoaunu (HEK) 293.

Lleii npoaykT MicTUTE reneTnyHo Moaudikoeani opranizmu ('MO).

[Huri ponomiskui pevwosuum: L-rictians, L-ricTuanHy riapoXjaopuay MOHOriApaT, MarHito XJiopuay
rexcariapar, nosicopbar 80, eranos, caxaposa, HaTPiKO XJIOPHJ, AMHATPIIO €AETATY ANTIAPAT, BOJA /IS
0 eI,

Sk Burasnac Baknuna Acrpa3enexa npors COVID-19 i BmicT ynakoskn

Posunn ansa in’exuiii. Posunn 6esbapsroro abo 37erka KOpHYHEBOro KOAbOPY, NposopHii abo snerka

OnaJIecLEHTHHUH Ta BIIBHUH BiJl YaCTOK.

Po3mipyn ynaxkoBky (Ha pHHKY MOJKYTh OYTH NpPEACTABIICH] HE BCi 3a3HAYEH] PO3MIPH YIIAKOBKH).
®naxon Ha 10 103 (5 1) B ynakoskax 1o 10 duiakoHis.

Baacuuk pecerpaniiinoro nocsixuenns
Actpa3eneka Ab (AstraZeneca AB)
SE-151 85 Conepran’e, Lsewis

( SE-151 85 Sodertalje, Sweden)
JlaTa oCTaHHBLOI0 NEeperJisay Nboro JucTKa-sraaanma — 04,2021

Inmi nxepena indopmaniv

Jnsa orpumanis wiel indopmanii pismamu moBamu Bifckanyiite QR-koa 3a nornoMoroi MoOLIBHOTO
MPUCTPOIO.

N
i [

www.covax.azcovid-19.com

Bukiaaena Hiokye iHopMariis npu3HaueHa JHe AJst MeIHYHHX NPALIBHHKIB!

¥YMmoBH 30epiranas

He 3acTocoByBarn Bakumny Actpa3eneka npori COVID-19 nicas 3akiHueHHS TepMiHY NpHAATHOCTI,
3a3HA4YEHOro Ha ynakoBii. /laTa 3akiHUeHHS TepMiHy NPUAATHOCTI NO3HAYAE OCTAHHIN /1eHb 3a3HAUEHOr0
MICSILIA.

36epiraTi npu Temnepatypi 2-8 °C.
He 3amopoxyBatu.

36epiratTi hrakoH B OPUriHAZBHIi YNAKOBLL A8 3AXKCTY Bia Aii cBiTna. %



Baxkuuna ne mictuth koHcepsanTie. HaGpasum nepury 703y, AKOMOTa WIBHJIIC BUKOPHCTAlTE BMiCT
tb.uahony nporarom 6 roau (36epirati npu Temmeparypi 2-8 °C). By/ib-AKka HEBHKOPHCTAHA BAKLIMHA
niansrae yruiisauii.

Beepenus pakuunn

Bakuuna Acrpa3eneka nporn COVID-19 — ne Ge3Gapsuuii aGo 3nerka KOPHYHEBHH, 11po3opuii ado
3l1erKa onanecueHTHUi posunt. Ilepen 3acTocyBaHHAM BAKIMHH HEOOXIAHO MOMEPE/HBEO IPOBECTH
Bi3yasIbHHIt OIJIA/L U BUSBJICHHS CTOPOHHIX YaCTOK i 3MiHH KOJILOPY PO3UHHY. SIKIIO po3uHH Mae

3MiHEHHH Kolip aG0 B HLOMY IOMITHI CTOPOHHI YaCTKH, (IAKOH CITiN yTHaizyBati. He crpyuiyiite
(hnakon.

Kozuy nosy sakumuu 0,5 Myt 1S BHYTPIlIHBOM S30BOT0 BBE/ICHHS HAGHPAIOTE Y ITIPHLL 478 1H €KLiH.
Jns KoKHOT 0cOGH BUKOPHCTOBYIOTH OKPEMY CTEPHIBHY FOKY Ta LIIPHIL,

Koxen pnakon MicTHTb sik MIHIMYM 3a3HaueHy KUIbKICTb 103. 3a/IMIIOK PiMHK Y GakoHi micis
HAOMPaHHA OCTAHHBLOT 103M — HOpMaJsIbHE ABHILE. Y pasi BUKOPMCTAHHS LINPHLLIB Ta/abo roJIoK i3
HU3bKHM «MEPTBMM) 00°€MOM, 3aJIMLIKOBOT KiZILKOCTI pO3unHy y (1akoHi Moxke GyTH J10CTATHBO /LIS
J01aTKOBOT N03H. CJIi/1 BIKHTH YCiX HeOOXiIHHMX 3axo/iB, 11100 3a0e3neynTH BBeAeHHS NTOBHOT 103H

(0,5 mn). SIkuio He Brasocs Habpati mosHy 103y 0,5 M1, 3aTHIIOK PiAMHK Y (AaKOHi CliT yTHAi3yBaTH.
He 00’ eanyiiTe 3a1MiIKu BaKIMHH 3 Pi3HUX (IIaKOHIB.

11106 nosermnTy BiACTE/KEHHS BaKIIMHM, U8 KOJKHOT 0cOOH, siKa OTpUMalIa 103y BaklMHH, HeoOXiTHO
4YiTKO 3a3Ha4aTH Ha3BY Ta HOMEP cepii JIIKapchKoro 3acoby, 110 33CTOCOBYBABCS.

Hna oTprMaHHs i€l indopmalil iHmMMU MOBAMH Y IPYKOBAHOMY BHITIAAI HANIPAB/IsiiTe NallicHTiB Ha
BeOcaiiT www.covax.azcovid-19.com.

Yruaizanis

Bakuunna Acrpa3enexa npotu COVID-19 micTuts reHetuuno moaudikosani opranismu (F'MO).
Hesukopucerany Bakuuny abo BiIXO/IM CliJl yTHII3YBaTH BiNIOBIAHO 10 MiCLEBHX BuMOT. PoznuTy
BaKLIMHY CJli/l I€aKTHBYBATH BiJNOBIAHMM MPOTHBIPYCHHM Je3iHDIKYI0uMM 3ac000M.



